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REVISION HISTORY

REPORT NO. VERSION DESCRIPTION ISSUED DATE

This is a variant report by adding Band Il (5250MHz
~ 5350MHz) and Band Il (5470MHz ~ 5725MHz). All
FR092308-08 Rev. 01 the test cases were performed on original report Mar. 27, 2012
which can be referred to Sporton Report NO.
FR092308B.

Update report by adding the followings,

1. Descriptions of Test Mode, Power Spectral
Density and Conducted Output Power
Measurement.

2. Chain A+B data in Power Spectral Density

FR092308-08 Rev. 02 Measurement. Apr. 13, 2012
Applied Standards

4. Test selection of antennas of Radiated emissions
measurements.

5. Measurement Definition of Chain A+B (A) and

Chain A+B (B) in 26dB Measurement.

Update report by adding the followings,

1. Descriptions of Maximum Conducted Output
Power and Power Spectral Density.

FR092308-08 Rev. 03 May 04, 2012

2. Test data of Maximum Conducted Output Power,
Power Spectral Density and Frequency Stability

Measurement.

Update report by revising page 4 typo format correction

FR092308-08 Rev. 04 _ May 14, 2012
Report Section 0, 0, 0 to 3.4, 3.5, 3.6

Update report by adding the followings,

1. Revising the duty factor table and test procedure
in MIMO mode for chain A and B respectively.
FR092308-08 Rev.05 | 2 Revising the calculation for MIMO mode in order May 17, 2012
to add duty factor for Maximum Conducted
Output Power and Power Spectral Density

Measurement correctly.
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SUMMARY OF TEST RESULT

Report FCC Rule IC Rule Description Limit Result Remark
Section
3.1 15.403(i) A9.2 26dB & 99% Bandwidth - Pass -
Maximum Conducted <17, 24,30 dBm
3.2 15.407(2) A9:2 Output Power (depend on band) Pass
. <4,11, 17 dBm
3.3 15.407(a) A9.2 Power Spectral Density (depend on band) Pass
Under limit
3.4 15.207 Gen 7.2.4 | AC Conducted Emission 15.207(a) Pass 15.50 dB at
0.198 MHz
<-17,-27 dBm Under limit
35 15.407(b) A9.3 Unwanted Emissions (depend on Pass 1.01 dB at
band)&15.209(a) 5350.000 MHz
3.6 15.407(b) A9.3 Peak Excursion Ratio <13dB Pass -
3.7 15.407(c) AO.5 Automatically .Dls.,contlnue DISCOHItInl.,Ie Pass i
Transmission Transmission
. Withi i
3.8 15.407(g) A9.5 Frequency Stability It |n8223rat|on Pass -
15.203 & :
3.9 15.407(a) A9.2 Antenna Requirement N/A Pass -

SPORTON INTERNATIONAL INC.
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FCCID : UZ7AP6
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FCC RF Test Report

Report No. : FR092308-08

1 General Description
1.1 Applicant

Motorola Solutions, Inc.

One Motorola Plaza, Holtsville, NY 11742-1300 USA
1.2 Manufacturer

Motorola Solutions, Inc.

One Motorola Plaza, Holtsville, NY 11742-1300 USA
1.3 Feature of Equipment Under Test

Product Feature & Specification

Equipment Access Point, Radio Module 6
Brand Name Motorola

Model Name AP-6

FCCID UZ7AP6

Tx/Rx Frequency Range

5250 MHz ~ 5350 MHz
5470 MHz ~ 5725 MHz

<5250 MHz ~ 5350 MHz>

802.11a: 23.86 dBm / 0.2432 W

802.11n (BW 20MHz) : 23.57 dBm / 0.2275 W
802.11n (BW 40MHz) : 23.86 dBm / 0.2432 W
<5470 MHz ~ 5725 MHz>

802.11a: 23.58 dBm / 0.2280 W

802.11n (BW 20MHz) : 23.93 dBm / 0.2472 W
802.11n (BW 40MHz) : 23.55 dBm / 0.2265 W

Maximum Output Power to Antenna

HW Version DVT

SW Version ART Rev 0.9 Build #16

Type of Modulation OFDM (BPSK / QPSK / 16QAM / 64QAM)
EUT Stage Production Unit

Remark: The above EUT's information was declared by manufacturer. Please refer to the specifications
or user's manual for more detailed description.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX . 886-3-328-4978
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<Antenna Information>

2.4GHz
Type Model Number _ Cable Cable |\t peak
Peak Gain Loss Loss : Note
. Gain
(external) | (internal)
ML-2452-APA2-01 3 0 1.3 1.7 Antenna 1
ML-2452-HPA5-036 2.9 0.8 1.3 0.8
ML-5299-APA1-01R N/A
. ML-5299-HPA1-01R N/A
Dipole
ML-2499-HPA3-01R 4.6 1.3 1.3 2
ML-2499-APA2-01R 2 0 1.3 0.7
ML-2452-APA2GA1-01 2 0 1.3 0.7
Panel ML-2452-PNA5-01R 4.50 0.31 1.3 2.89 Antenna 2
ML-2452-PTA3M3-036 5 0 1.3 3.7 Antenna 3
Patch ML-5299-PTA1-0R N/A
ML-2499-SD3-01R 4.8 1.3 1.3 2.2
PIFA_MCN MCN PIFA 2 0 0 2 Antenna 4
PIFA_NCAP NCAP PIFA 3 0 0 3 Antenna 5
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5GHz
Type Model Number | Cable Cable | \ ot peak
Peak Gain Loss Loss : Note
(external) | (internal) (el
ML-2452-APA2-01 5 0 1.5 35 Antenna 1
ML-2452-HPA5-036 4.9 1.1 15 2.3
ML-5299-APA1-01R 2 0 1.5 0.5
Dipole ML-5299-HPA1-01R 5 0.84 1.5 2.66
ML-2499-HPA3-01R N/A
ML-2499-APA2-01R N/A
ML-2452-APA2GA1-01 1 0 1.5 -0.5
Panel ML-2452-PNA5-01R 5.00 0.60 1.5 2.90 Antenna 2
ML-2452-PTA3M3-036 3 0 1.5 1.5 Antenna 3
Patch ML-5299-PTA1-0R 5 2 15 15
ML-2499-SD3-01R N/A
PIFA_MCN MCN PIFA 4.5 0 0 4.5 Antenna 4
PIFA_NCAP NCAP PIFA 6 0 0 6 Antenna 5
Note: The Dipole antenna Net Peak gain worse case is ML-2452-APA2-01 (Antenna 1).
The Patch antenna Net Peak gain worse case is ML-2452-PTA3M3-036 (Antenna 3).
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1.4 Testing Site

Test Site SPORTON INTERNATIONAL INC.

Test Site Location Kwei-Shan Hsiang, Tao Yuan Hsien, Taiwan, R.O.C.

No. 52, Hwa Ya 1* Rd., Hwa Ya Technology Park,

TEL: +886-3-3273456 / FAX: +886-3-3284978

Sporton Site No. FCCI/IC Registration No.
CO05-HY 03CHO05-HY 722060/4086B-1

Test Site No.

1.5 Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the

following standards:

¢

¢

¢

¢

¢

¢

¢

FCC Part 15 Subpart E

FCC KDB 789033 D01 General UNII Test Procedures v01r01
ANSI C63.4-2003

IC RSS-210 Issued 8

IC RSS-Gen Issue 3

FCC KDB 662911 D01 Multiple Transmitter Output vO1rO1

FCC KDB 662911 D02 MIMO with Cross-Polarized Antennas v01

Remark:

1.

All test items were verified and recorded according to the standards and without any deviation
during the test.
This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,

recorded in a separate test report.

1.6  Ancillary Equipment List

Item |[Equipment Trade Name |Model Name[FCC ID Data Cable Power Cord
1. |DC Power Supply |GW GPC-60300 [N/A N/A Unshielded, 1.8 m
AC I/P:
Unshielded, 1.2 m
2. |Notebook DELL Vostro 1510 (FCC DoC N/A
DC O/P:
Shielded, 1.8 m
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2 Test Configuration of Equipment Under Test
2.1 Carrier Frequency Channel

802.11a Carrier Frequency Channel
Freq. Freq. Freq.
Channel Channel Channel
(MHz) (MHz) (MHz)
52 5260 60 5300 64 5320
100 5500 116 5580 140 5700
802.11n (BW 20MHz) Carrier Frequency Channel
Freq. Freq. Freq.
h I h | h I
Channe (MH2) Channe (MH2) Channe (MH2)
52 5260 60 5300 64 5320
100 5500 116 5580 140 5700
802.11n (BW 40MHz) Carrier Frequency Channel
Freq. Freq. Freq.
Channel Channel Channel
(MHz) (MHz) (MHz)
54 5270 62 5310 102 5510
110 5550 134 5670 - -
SPORTON INTERNATIONAL INC. Page Number 9 0f812
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2.2

Test Mode

The EUT supports a 2 X 2 MIMO configuration which respectively supports SISO (Chain A, Chain B),
completely uncorrelated MIMO (Chain A+B) modes, and is enabled by voltage 3.3V / 4.5V.

Pre-scanned tests were performed to determine the final configuration from all possible combinations,
and the worst-case data rates are determined to the investigations by measuring the maximum power
and PPSD across all the data rates, bandwidths, modulations and spatial stream modes.

Thus all tests were made with following data rates:

802.11a mode, 20 MHz Channel Bandwidth, 6 Mb/s, OFDM Modulation

802.11n HT20 mode, 20 MHz Channel Bandwidth, 6.5 Mb/s, OFDM Modulation
802.11n HT40 mode, 40 MHz Channel Bandwidth, 13.5 Mb/s, OFDM Modulation

Based on the worst configuration (modulation, data rate) found above, and based on different voltage
level and different supported antenna type and gain, the module RF power setting is set individually to
meet FCC compliance limit.

Conductive measurements are performed at the highest RF power setting at 3.3V/4.5V individually, the

setting for patch antenna at 4.5V, and the setting for PIFA_MCN antenna at 3.3V. Radiated emissions
measurements are repeated for each antenna type and 3.3V/4.5V. Both antenna ports on the EUT are

connected with a pair of antennas with equal antenna gains.

The details of test channels and bandwidth for RF conductive measurement and Radiated Spurious
Emissions are listed next tables.

Radiated
Antenna 26dB Spectral Peak Frequency 99%
Ant. Voltage Power Spurious
type EBW Density | Excursion Stability | Bandwidth
Emissions

1 Dipole 45V 4 v v

1 Dipole 3.3V 4 v v

2 Panel 45V v 4 v

2 Panel 3.3V 4 v v

3 Patch 45V v 4 4 4 4 v 4

3 Patch 3.3V v v v

4 PIFA_MCN 3.3V v 4 4 4 4 v 4

5 PIFA_NCAP | 45V v v v

5 PIFA_NCAP | 33V v v v
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FR092308-08

For RF conducted measurement, the following tables are showing the test modes (Test Channels &

Bandwidth) as the worst cases and recorded in this report.

Test Cases

Test Item 802.11a/n (Modulation : OFDM)

Mode 1: 802.11a_CH52_5260 MHz

Mode 2: 802.11a_CH60_5300 MHz

Mode 3: 802.11a_CH64_5320 MHz

Mode 4: 802.11a_ CH100_5500 MHz

Mode 5: 802.11a_CH116_5580 MHz

Mode 6: 802.11a_CH140_5700 MHz

Mode 7: 802.11n_CH52_5260 MHz (BW 20M)
Mode 8: 802.11n_CH60_5300 MHz (BW 20M)
Mode 9: 802.11n_CH64_5320 MHz (BW 20M)
Mode 10: 802.11n_CH100_5500 MHz (BW 20M)
Mode 11: 802.11n_CH116_5580 MHz (BW 20M)
Mode 12: 802.11n_CH140_5700 MHz (BW 20M)
Mode 13: 802.11n_CH54 5270 MHz (BW 40M)
Mode 14: 802.11n_CH62_5310 MHz (BW 40M)
Mode 15: 802.11n_CH102_5510 MHz (BW 40M)
Mode 16: 802.11n_CH110 5550 MHz (BW 40M)
Mode 17: 802.11n_CH134_5670 MHz (BW 40M)

Conducted TCs

AC Conducted )
Mode 1 : WLAN (5G) Link

Emission

For Radiated Spurious Emissions, the EUT has been associated with antennas 1 ~ 5 pursuant to ANSI
C63.4-2003 and configuration operated in a manner tended to maximize its emission characteristics in
a typical application. Frequency range investigated: conduction (150 kHz to 30 MHz), radiation (9 kHz
to the 10th harmonic of the highest fundamental frequency or to 40 GHz, whichever is lower). Each type
antenna in highest gain (net gain) was chosen and tested for radiated spurious emissions including
harmonics, and band edges. The Radiated Spurious Emissions Test Modes and results respectively

refer to Appendix Ato E.
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2.3 Connection Diagram of Test System

<WLAN Tx Mode>

~—HEE 120 Vac / 60 Hz

Adapter

Antenna

Notebook

I

DC 4.5V/3.3V

DC Power Supply

<AC Conducted Emission Mode>

120 Vac / 60 Hz 120 Vac / 60 Hz

Adapter Adapter

L

Antenna

LCD Monitor Notebook

EUT Notebook
WLAN AP
iPod
DC 4.5V / 3.3V
DC Power Supply

SPORTON INTERNATIONAL INC. Page Number 1 12 of 812
TEL : 886-3-327-3456 Report Issued Date : May 17, 2012
FAX : 886-3-328-4978 Report Version . Rev. 05

FCCID : UZ7AP6



SPORTON LAB. FCC RF Test RepOI’t Report No. : FR092308-08

2.4 RF Utility

The programmed RF Utility “ART” is installed in EUT to provide channel selection, power level, data
rate and the application type. RF Utility can send transmitting signal for all testing. The RF output power
selection is for the setting of RF output power expected by the customer and is going to be fixed on the

firmware of the final end product.
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3 Test Result
3.1 26dB & 99% Bandwidth Measurement
3.1.1 Limit of 26dB & 99% Bandwidth

There is no restriction limits for bandwidth. The maximum conducted output power can be limited by
measured emission bandwidth (B). For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum
conducted output power over the frequency bands of operation shall not exceed the lesser of 250 mW
(24dBm) or 11 dBm + 10log B.

3.1.2 Measuring Instruments

See list of measuring instruments of this test report.

3.1.3 Test Procedures

The testing follows FCC KDB 789033 D01 General UNII Test Procedures v01r01.
Set RBW = approximately 1% of the emission bandwidth.

Set the VBW > RBW.

Detector = Peak.

Trace mode = max hold

© o~ w N PE

Measure the maximum width of the emission that is 26 dB down from the peak of the emission.
Compare this with the RBW setting of the analyzer. Readjust RBW and repeat measurement

as needed until the RBW/EBW ratio is approximately 1%.

3.1.4 Test Setup

(=l o
Spectrum Analyzer EUT
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3.1.5 Test Result of 26dB Bandwidth

<Antenna 1 for 4.5V>

Test Mode : Mode 1~6 Temperature : 23~25C
Test Engineer : |Hank Yu Relative Humidity : |50~53%
802.11a
Frequency 26dB Bandwidth (MHz) '
Channel (MH2) SISO MIMO (2TX) Pass/Fail
Chain A Chain B [Chain A+B (A)Chain A+B (B)
52 5260 37.678 41.848 25.195 24.955 N/A
60 5300 38.249 40.625 32.321 31.421 N/A
64 5320 29.756 39.426 24.751 24.178 N/A
100 5500 24.063 23.661 24.294 22.908 N/A
116 5580 41.563 38.643 36.509 29.136 N/A
140 5700 23.424 24.145 24.264 23.334 N/A

Note: The Chain A+B (A) means that the result was measured at Chain A and well terminated by 50

ohm load at Chain B under MIMO mode. It is same concept for Chain A + B (B), measured at

Chain B, and well terminated at Chain A under MIMO condition. N/A: Not Applicable, and

reporti

ng only.

26 dB Bandwidth Plot on 802.11a Channel 52 - Chain A

# Agilent 04:43:22 Jan 21, 2011 R T [Freq/Channel
I
Ch Freq 5.26 GHz Trig Frec || . CENter Freq

Occupied Bandwidth

2.26880880 GHz

StartFreq
5.23500000 GHz

Ref 28 dBm #Atten 30 dB
#Peak I Stop Freq
Log Py py 5.28560600 GHz
16 = e da ¥
dB/ | % CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB

Freq Offset
Center 5.260 B0 GHz Span 50 Mz || 9-00900000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
19.7135 MHz % dB -26.00 dB
Transmit Freq Error  -158.415 kHz
% ¢B Bandwidth 37.678 MHz*
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26 dB Bandwidth Plot on 802.11a Channel 52 - Chain B

- Agilent 04:12:37  Jan 21, 2011 RL [Freg/Channel
|
- Center Freq
Ch Freq 5.26 GHz Trig Free 556600000 GHz
Occupied Bandwidth | |
| StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T 7 T Stop Freq
Log ° o ‘ 5.28560600 GHz
16 > . ]
dB/ " CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.266 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
22 6578 MHz % dB -26.00 dB

Transmit Freq Error  173.323 kHz
% ¢B Bandwidth 41,848 MHz*
|

26 dB Bandwidth Plot on 802.11a Channel 52 - Chain A+B(A)

. Agilent 92:33:17 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.26 GHz Trig Free 556600000 GHz
Occupied Bandwidth | |
| StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log Py ' ° 5.28560600 GHz
16
dB/ Eg < CF Step
Offst 7 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.266 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
17.2535 MHz % dB -26.00 dB
Transmit Freq Error  -78.148 kHz
% ¢B Bandwidth 25.195 MHz*
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SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11a Channel 52 - Chain A+B(B)

- Agilent 02:55:47 Jan 21, 2011 RL [Freg/Channel
|
- Center Freq
Ch Freq 5.26 GHz Trig Free 556600000 GHz
Occupied Bandwidth | |
| StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log P ! o 5.28560600 GHz
16
dB/ = = CF Step
Offst = || 5-98600608 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.266 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
17.1391 MHz % dB -26.00 dB
Transmit Freq Error  21.482 kHz
% ¢B Bandwidth 24,955 MHz*

26 dB Bandwidth Plot on 802.11a Channel 60 - Chain A

. Agilent 84:44:11 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T T StopFreq
Log Py p 532560600 GHz
16
dB/ ” " CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.308 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
19.9840 MHz % dB -26.00 dB
Transmit Freq Error  -118.941 kHz
% ¢B Bandwidth 38.243 MHz*
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26 dB Bandwidth Plot on 802.11a Channel 60 - Chain B

. Agilent 84:11:50 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T T Stop Freq
Log ol N J 5.32500000 GHz
dB/ oo CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.308 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
21.0971 MHz % dB -26.00 dB
Transmit Freq Error  -311.648 kHz
% ¢B Bandwidth 40,625 MHz*

26 dB Bandwidth Plot on 802.11a Channel 60 - Chain A+B(A)

. Agilent 982:34:14 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T T T Stop Freq
Log PS 3 532560600 GHz
16
dB/ o Ca 3 CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.308 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.1838 MHz % dB -26.00 dB
Transmit Freq Error  -78.138 kHz
% ¢B Bandwidth 32.321 MHz*
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SPORTON LAB.
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26 dB Bandwidth Plot on 802.11a Channel 60 - Chain A+B(B)

. Agilent 82:56:42 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak I Stop Freq
Lag o T Q! 5.32500000 GHz
16
dB/ 2 £ CF Step
Offst [ 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.308 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
17.6000 MHz % dB -26.00 dB
Transmit Freq Error  15.731 kHz
% ¢B Bandwidth 31.421 MHz*

26 dB Bandwidth Plot on 802.11a Channel 64 - Chain A

. Agilent 84:45:86 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak SR R ] Stop Freq
Log P 2 5.34560600 GHz
10 ~ -
dB/ CF Step
Offst [ 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.328 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
17.6095 MHz % dB -26.00 dB
Transmit Freq Error  -632.721 Hz
% ¢B Bandwidth 29.756 MHz*
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26 dB Bandwidth Plot on 802.11a Channel 64 - Chain B

. Agilent 84:11:85 Jan 21, 2011 R |Freq/ChanneI
|
- Center Freq
Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log P 1 5.34560600 GHz
16
dB/ ¥ o CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.328 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
21.8551 MHz % dB -26.00 dB
Transmit Freq Error  30.323 kHz
% ¢B Bandwidth 39.426 MHz*

26 dB Bandwidth Plot on 802.11a Channel 64 - Chain A+B(A)

. Agilent 92:35:11 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log . ° 5.34560600 GHz
16
dB/ = £ CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.328 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
17.3232 MHz % dB -26.00 dB
Transmit Freq Error  -43.913 kHz
% ¢B Bandwidth 24,751 MHz*
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26 dB Bandwidth Plot on 802.11a Channel 64 - Chain A+B(B)

. Agilent 82:57:51 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T I Stop Freq
Log o o 5.34500000 GHz
16
dB/ =2 £ CF Step
Offst i 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.320 B0 GHz Span 50 Mz || ©-00900000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
17.80705 MHz % dB -26.00 dB
Transmit Freq Error 54,136 kHz
% ¢B Bandwidth 24,178 MHz*

26 dB Bandwidth Plot on 802.11a Channel 100 - Chain A

% Agilent 28:22:20 Mar 5§, 2612

R T |Freq/ChanneI

Center Freq

Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
547500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log o ! ° 5.52560600 GHz
16
dB/ e £ CF Step
Offst 5.00006000 MHz
245 [l|Rute Man
dB
Freq Offset
Center 5.508 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
17.1588 MHz % dB -26.00 dB
Transmit Freq Error  -200.342 kHz
% ¢B Bandwidth 24,863 MHz*
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% Agilent 28:40:55 Mar §, 2612

26 dB Bandwidth Plot on 802.11a Channel 100 - Chain B

R T |Freq/ChanneI

Center Freq

Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
547500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log p ° 5.52560600 GHz
16
dB/ i £ CF Step
Offst : 5.00006000 MHz
245 —llRute Man
dB
Freq Offset
Center 5.508 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
16.9892 MHz % dB -26.00 dB
Transmit Freq Error  -163.127 kHz
% ¢B Bandwidth 23.661 MHz*

26 dB Bandwidth Plot on 802.11a Channel 100 - Chain A+B(A)

. Agilent 15:28:15 Mar 4, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
547500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log N 552500800 GHz
16 ¢ A
dB/ = = CF Step
Offst 5.00006000 MHz
245 Huto Man
dB
Freq Offset
Center 5.508 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
17.0836 MHz % dB -26.00 dB
Transmit Freq Error  -188.436 kHz
% ¢B Bandwidth 24,294 MHz*

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCCID : UZ7AP6

Page Number

Report Version

1 22 of 812
Report Issued Date : May 17, 2012
. Rev. 05
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26 dB Bandwidth Plot on 802.11a Channel 100 - Chain A+B(B)

. Agilent 15:26:40 Mar 4, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
547500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log ° | o 5.52560600 GHz
16
dB/ > < CF Step
Offst 5.00006000 MHz
245 Huto Man
dB
Freq Offset
Center 5.508 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
16.8486 MHz % dB -26.00 dB
Transmit Freq Error  -21.439 kHz
% ¢B Bandwidth 22.983 MHz*

26 dB Bandwidth Plot on 802.11a Channel 116 - Chain A

. Agilent 22:42:23 Mar 25, 2011 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.58 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
5.50500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak T T T T T Stop Freq
Log ! Pl | ! 5.6A500008 GHz
1@ R - ran
dB/ CF Step
Offst 5.00006000 MHz
22.5 Huto Man
dB
Freq Offset
Center 5.566 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
24.0390 MHz % dB -26.00 dB
Transmit Freq Error  -193.498 kHz
% ¢B Bandwidth 41.563 MHz*
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26 dB Bandwidth Plot on 802.11a Channel 116 - Chain B

% Agilent 22:38:19 Mar 25, 2011

R T |Freq/ChanneI

Center Freq

Ch Freq 5.58 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
5.50500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak T I Stop Freq
Log - L 566560600 GHz
dB/ i b CF Step
Offst 5.00006000 MHz
22.5 Huto Man
dB
Freq Offset
Center 5.566 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
20.3478 MHz % dB -26.00 dB
Transmit Freq Error  -G7.659 kHz
% ¢B Bandwidth 38.643 MHz*

26 dB Bandwidth Plot on 802.11a Channel 116 - Chain A+B(A)

% Agilent 21:58:26 Mar 25, 2011

R T |Freq/ChanneI

Ch Freq 5.58 GHz

Center Freq

Trig Free |l ¢ coonp000 GHz

Occupied Bandwidth

StartFreq
5.50500008 GHz

Ref 28 dBm

#Atten 20 dB
#Peak T

Stop Freq

Log $

2.60500880 GHz

2|

10 5

CF Step

dB/

Dffst

I 5.00000088 MHz

22.5

Auto Man

dB

Freq Offset

T

Center 5.580 88 GHz

#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.5738 MHz % dB -26.00 dB
Transmit Freq Error  -22.853 kHz
% ¢B Bandwidth 36.503 MHz*
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26 dB Bandwidth Plot on 802.11a Channel 116 - Chain A+B(B)

. Agilent 21:56:41 Mar 25, 2011 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.58 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
5.50500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak I Stop Freq
Lag P 7 ol 5.6A500008 GHz
16
dB/ i & CF Step
Offst | || 500006000 MHz
22.5 Huto Man
dB
Freq Offset
Center 5.566 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
17.6223 MHz % dB -26.00 dB
Transmit Freq Error  -25.183 kHz
% ¢B Bandwidth 29.136 MHz*

26 dB Bandwidth Plot on 802.11a Channel 140 - Chain A

. Agilent 20:28:27 Mar 5, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.7 GHz Trig Free 5760600000 GHz
Occupied Bandwidth | |
| StartFreq
5.67500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log e © 572560600 GHz
16
dB/ > £ CF Step
Offst 5.00006000 MHz
245 Huto Man
dB
Freq Offset
Center 5.708 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
17.1666 MHz % dB -26.00 dB

Transmit Freq Error  -220.341 kHz
% ¢B Bandwidth 23.424 MHz*
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% Agilent 28:43:04 Mar 5§, 2612

26 dB Bandwidth Plot on 802.11a Channel 140 - Chain B

R T |Freq/ChanneI

Center Freq

Ch Freq 5.7 GHz Trig Free 5760600000 GHz
Occupied Bandwidth | |
| StartFreq
5.67500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log o I ° 572560600 GHz
16
dB/ Ei £ CF Step
Offst & 5.00006000 MHz
245 Huto Man
dB
Freq Offset
Center 5.708 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
17.0650 MHz % dB -26.00 dB
Transmit Freq Error  -187.477 kHz
% ¢B Bandwidth 24,145 MHz*

26 dB Bandwidth Plot on 802.11a Channel 140 - Chain A+B(A)

% Agilent 15:29:31 Mar 4, 2612

R T |Freq/ChanneI

Center Freq

Ch Freq 5.7 GHz Trig Free 5760600000 GHz
Occupied Bandwidth | |
| StartFreq
5.67500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log - 572560600 GHz
16 2 1
dB/ < CF Step
Offst 5.00006000 MHz
245 Huto Man
dB
Freq Offset

Center 5.708 88 GHz

#Res BH 300 kHz #YBW 918 kHz

Span 50 MHz B.0BE0AGEE Hz
#Sweep 500 ms (1061 ps)

Occupied Bandwidth

17.2487 MHz
Transmit Freq Error  -236.167 kHz
% dB Banduidth 24.264 MHz*

Signal Track
Occ BH % Pwr 99.88 % Non OFf]
x dB -26.60 dB
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26 dB Bandwidth Plot on 802.11a Channel 140 - Chain A+B(B)
% Agilent 15:54:43 Mar 4, 2612

R T |Freq/ChanneI

Center Freq

Ch Freq 5.7 GHz Trig Free 5760600000 GHz
Occupied Bandwidth | |
| StartFreq
5.67500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log po > 5.72500000 GHz
16
dB/ > £ CF Step
Offst 5.00006000 MHz
245 2 Huto Man
dB
Freq Offset
Center 5.708 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
16.8755 MHz % dB -26.00 dB
Transmit Freq Error  -21.782 kHz
% ¢B Bandwidth 23.334 MHz*
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SPORTON LAB. FCC RF Test RepOI’t Report No. : FR092308-08

Test Mode : Mode 7~12 Temperature : 23~25C
Test Engineer : [Hank Yu Relative Humidity : |50~53%
802.11n (BW 20MHz)
Frequenc 26dB Bandwidth (MHz)
Channel q y Pass/Fail
(MHz) SISO MIMO (2Tx)
Chain A Chain B |Chain A+B(A)|Chain A+B(B)
52 5260 43.462 45.072 25.273 25.941 N/A
60 5300 28.787 45.339 35.310 35.151 N/A
64 5320 34.004 28.670 26.292 26.354 N/A
100 5500 25.013 24.928 23.610 24.323 N/A
116 5580 45.983 43.708 26.102 28.367 N/A
140 5700 24.770 24.704 23.532 24.395 N/A
26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 52
- Chain A
. Agilent 84:47:33 Jan 21, 2011 RL |Freq/ChanneI
[
Ch Freq  5.26 o Trig Fres || c sonier fred
Occupied Bandwidth | | i
| StartFreq
5.23500000 GHz
Ref 26 dBm #Atten 30 dB
#Peak T T T Stop Freq
Log [ ol ° +_‘ 523500000 GHz
16 TN, —_—
dB/ CF Step
Offst 500000000 MHz
21.8 Huto Man
dB
| Freq Offset
Center 5.266 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 510 kHz #UBH 1.5 MHz  #Sweep 500 ms (1901 pts)
- - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
226288 MHz % dB -26.00 dB
Transmit Freq Error  -318.591 kHz
% dB Bandwidth 43.462 MHz¥
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26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 52

- Chain B
- Agilent 04:07:46 Jan 21, 2011 RL Freq/Channel
|

Ch Freq 5.26 GHz Trig Frec || . CENter Freq

Occupied Bandwidth

2.26880880 GHz

Ref 28 dBm

#Atten 30 dB

#Pagk T

Log |

<

dB/

Dffst

21.8

dB

StartFreq
5.23500000 GHz

Stop Freq
5.28500000 GHz

CF Step
5.6ee06088 MHz
Auto Man

i

Freq Offset
B.AAAREARE Hz

Center 5260 B0 GHz Span 58 MHz

#Res BH 5160 kHz #UBW 1.5 MHz  #Sweep 500 ms (16681 pts)

Occupied Bandwidth Occ BH Z PWr  99.00 7
23.9769 MHz % dB -26.00 dB

Transmit Freq Error 118,818 kHz

% dB Banduidth 45872 MHz*

Signal Track
On Off]

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 52 - Chain

A+B(A)
. Agilent 92:43:82 Jan 21, 2011 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.26 GHz Trig Free 556600000 GHz
Occupied Bandwidth | |
| StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log S o 5.28500000 GHz
16
dB/ = < CF Step
Offst P || 5.00000008 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.266 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.4058 MHz % dB -26.00 dB
Transmit Freq Error  -17.106 kHz
% ¢B Bandwidth 25.273 MHz*
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26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 52 - Chain

A+B(B)
. Agilent 93:02:32 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.26 GHz Trig Free 556600000 GHz
Occupied Bandwidth | |
| StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log P ! ° 5.28560600 GHz
16
dB/ e & CF Step
Offst [ ssierl|| 5.00000600 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.266 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.2525 MHz % dB -26.00 dB
Transmit Freq Error 15,408 kHz
% ¢B Bandwidth 25.941 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 60

- Chain A
. Agilent 84:46:43 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak | — 1 — ] Stop Freq
Log 7S 2l 532560600 GHz
16
dB/ p St CF Step
Offst | 500000000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.308 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.5043 MHz % dB -26.00 dB
Transmit Freq Error  -41.667 kHz
% ¢B Bandwidth 28,787 MHz*
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SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 60

-Chain B
. Agilent 84:09:88 Jan 21, 2011 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T T T Stop Freq
Log PN [a 5.32560600 GHz
10 o —_—
dB/ CF Step
Offst 5.00000080 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.308 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
23.7909 MHz % dB -26.00 dB
Transmit Freq Error 206,192 kHz
% ¢B Bandwidth 45,339 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 60 - Chain

A+B(A)
. Agilent 82:42:88 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak I Stop Freq
Lag b - ) 5.32500000 GHz
16 e
dB/ b iz Ry CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.308 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
19.1468 MHz % dB -26.00 dB
Transmit Freq Error  -70.000 kHz
% ¢B Bandwidth 35.318 MHz*
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 60 - Chain

A+B(B)
. Agilent 93:01:83 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T N T Stop Freq
Log o P 532560600 GHz
16
dB/ |G 2 % CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.308 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
19.0075 MHz % dB -26.00 dB
Transmit Freq Error  -5.778 kHz
% ¢B Bandwidth 35.151 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 64

- Chain A
. Agilent 84:45:58 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak I Stop Freq
Lag oy o 5.34500000 GHz
16
B/ | 2 <. CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.320 B0 GHz Span 50 Mz || ©-00900000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
19.0009 MHz % dB -26.00 dB
Transmit Freq Error  -52.641 kHz
% ¢B Bandwidth 34,004 MHz*
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 64

-Chain B
. Agilent 84:19:86 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak I Stop Freq
Log S P 5.34560600 GHz
16
4B/ 2, 1 CF Step
Offst P Hedll 5.00000000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.328 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.5174 MHz % dB -26.00 dB
Transmit Freq Error 46,206 kHz
% ¢B Bandwidth 28,678 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 64 - of

Chain A+B(A)
. Agilent 92:48:52 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log P ' 73 £.34500000 GHz
16 :
dB/ A = CF Step
Offst P 5.00008000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.328 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)
- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
% dB -26.00 dB

% ¢B Bandwidth

18.3522 MHz

Transmit Freq Error

-32.838 kHz
26.292 MHz*
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SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 64 - of

Chain A+B(B)
. Agilent 82:59:37 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log Px ° 5.34560600 GHz
16
dB/ = & CF Step
Offst = =ww| 5.60000060 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.328 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.3042 MHz % dB -26.00 dB
Transmit Freq Error  -18.332 kHz
% ¢B Bandwidth 26.354 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 100

- Chain A
. Agilent 15:38:56 Mar 4, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
547500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log o o 5.52500000 GHz
16
dB/ < CF Step
Offst 5.00006000 MHz
245 [ Huto Man
dB
Freq Offset
Center 5.508 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.2283 MHz % dB -26.00 dB
Transmit Freq Error  -63.285 kHz
% ¢B Bandwidth 25.813 MHz*
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SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 100

-Chain B
. Agilent 20:48:58 Mar 5, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
547500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log o - 552560000 GHz
16
dB/ > £ CF Step
Offst 5.00000080 MHz
245 [ |lRute Man
dB
Freq Offset
Center 5.508 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.2337 MHz % dB -26.00 dB
Transmit Freq Error  -75.0830 kHz
% ¢B Bandwidth 24,928 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 100 -

Chain A+B(A)
# Agilent 15:32:23 Mar 4, 2012 R T [Freg/Channel
|
- Center Freq
Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
547500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log o] ° 5.52560600 GHz
16
dB/ > « CF Step
Offst 5.00006000 MHz
245 Huto Man
dB
Freq Offset
Center 5.508 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.1213 MHz % dB -26.00 dB
Transmit Freq Error  23.686 kHz
% ¢B Bandwidth 23.618 MHz*
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SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 100 -

Chain A+B(B)
. Agilent 15:55:27 Mar 4, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
547500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log P ° 5.52560600 GHz
16
dB/ > < CF Step
Offst 5.00006000 MHz
245 Huto Man
dB
Freq Offset
Center 5.508 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.1841 MHz % dB -26.00 dB
Transmit Freq Error  -6.456 kHz
% ¢B Bandwidth 24,323 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 116

- Chain A
. Agilent 22:43:14 Mar 25, 2011 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.58 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
5.50500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak T I Stop Freq
Log & ! Lo 5.6A500008 GHz
10 o —_—
dB/ CF Step
Offst 5.00006000 MHz
22.5 Huto Man
dB
Freq Offset
Center 5.566 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
25.0381 MHz % dB -26.00 dB
Transmit Freq Error  -131.856 kHz
% ¢B Bandwidth 45,983 MHz*
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SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 116

-Chain B
. Agilent 22:35:81 Mar 25, 2011 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.58 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
5.50500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log ol - 5.60560600 GHz
10 P —_—
dB/ CF Step
Offst 5.00000080 MHz
22.5 Huto Man
dB
Freq Offset
Center 5.566 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
235229 MHz % dB -26.00 dB
Transmit Freq Error  -95.669 kHz
% ¢B Bandwidth 43,783 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 116 -

Chain A+B(A)
. Agilent 23:33:83 May 2, 2012 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.58 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
5.50500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak _ . I Stop Freq
Log o d 5.60500000 GHz
16 = =
dB/ CF Step
Offst 5.00006000 MHz
245 Huto Man
dB
Freq Offset
Center 5.566 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.3627 MHz % dB -26.00 dB
Transmit Freq Error  24.733 kHz
% ¢B Bandwidth 26.182 MHz*
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 116 -

Chain A+B(B)
% Agilent 23:37:13 May 2, 2612

R T |Freq/ChanneI

Center Freq

Ch Freq 5.58 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
StartFreq
5.50500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log (- g 566560600 GHz
16 o
dB/ = = CF Step
Offst 5.00006000 MHz
245 Huto Man
dB
Freq Offset

Center 5.580 88 GHz

#Res BH 300 kHz #YBW 918 kHz

Span 50 MHz B.0BE0AGEE Hz
#Sweep 500 ms (1061 ps)

Occupied Bandwidth

18.5392 MHz
Transmit Freq Error  75.885 kHz
% dB Banduidth 28.367 MHz*

Occ BH % Pwr 99.88 % Non
x dB -26.60 dB

Signal Track
Off

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 140

- Chain A
% Agilent 15:37:52 Mar 4, 2612

R T |Freq/ChanneI

Center Freq

Ch Freq 5.7 GHz Trig Free 5760600000 GHz
Occupied Bandwidth | |
| StartFreq
5.67500088 GHz
Ref 28 dBm #Atten 26 dB
#Peak Stop Freq
Log o N 5.72500088 GHz
19
dB/ CF Step
Offst 5.6ee06088 MHz
AT o I S S S I I i it Man
dB
Freq Offset

5.00000000 Hz

Center 5,708 80 GHz Span 58 MHz
#Res B 300 kHz #YBH 910 kHz  #Sweep 500 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.2123 MHz % dB -26.00 dB
Transmit Freq Error  -83.176 kHz
% dB Bandwidth 24,770 MHzx
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Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 140

-Chain B
. Agilent 14:55:11 Mar 4, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.7 GHz Trig Free 5760600000 GHz
Occupied Bandwidth | |
| StartFreq
5.67500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log N o 5.72500000 GHz
16
dB/ CF Step
Offst 5.00006000 MHz
gffst |- | Mar
dB
Freq Offset
Center 5.708 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.2418 MHz % dB -26.00 dB
Transmit Freq Error  -78.850 kHz
% ¢B Bandwidth 24,704 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 140 -

Chain A+B(A)
. Agilent 15:31:19 Mar 4, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.7 GHz Trig Free 5760600000 GHz
Occupied Bandwidth | |
StartFreq
5.67500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log | ° 5.72500000 GHz
16
dB/ CF Step
Offst 5.00006000 MHz
245 i - Huto Man
dB
Freq Offset
Center 5.708 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.1322 MHz % dB -26.00 dB

Transmit Freq Error  6.658 kHz
% ¢B Bandwidth 23.532 MHz*
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 140 -

Chain A+B(B)
# Agilent 15:53:56 Mar 4, 20812

R T |Freq/ChanneI

Ch Freq 5.7 GHz

Trig Free

Occupied Bandwidth

Center Freq
5.70000000 GHz

Ref 28 dBm #Atten 28 dB

#Peak | |

Log ! I

a4

A
'

StartFreq
5.67500000 GHz

Stop Freq
5.72500000 GHz

18

dB/

Dffst

24.5

dB

CF Step
5.6ee06088 MHz
Auto Man

i

Freq Offset
B.AAAREARE Hz

Center 5,708 80 GHz Span 58 MHz

#Res BH 300 kHz #UBH 910 kHz  #Sweep 508 ms (1001 pts)

Occupied Bandwidth Occ BH Z PWr  99.00 7
18.1881 MHz % dB -26.00 dB

Transmit Freq Error  -16.541 kHz

% dB Banduidth 24.395 MHz*

Signal Track
On Off]
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Report No. : FR092308-08

SPORTON LAB.

FCC RF Test Report

Test Mode : Mode 13~17 Temperature : 23~25C
Test Engineer : [Hank Yu Relative Humidity : |50~53%
802.11n (BW 40MHz)
26dB Bandwidth (MHz)
Channel Fre&llJ_'ency Pass/Fail
(MHz) SISO MIMO (2Tx)
Chain A Chain B |Chain A+B(A)|Chain A+B(B)
54 5270 86.890 89.061 69.949 63.219 N/A
62 5310 52.091 53.863 52.687 51.495 N/A
102 5510 51.544 51.983 47.882 48.194 N/A
110 5550 75.430 69.673 72.304 71.738 N/A
134 5670 49.888 65.086 47.697 48.653 N/A
26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 54
- Chain A
. Agilent 84:42:25 Jan 21, 2011 RL |Freq/ChanneI
[
Ch Freq 5.7 o Trig Fres || o sonier fred
Occupied Bandwidth | | i
| StartFreq
522500000 GHz
Ref 20 dBm #Atten 30 dB
#Peak T T T Stop Freq
Log PN o 531500000 GHz
10 > b
dB/ CF Step
Offst 9.00000000 MHz
21.8 Huto Man
dB
| Freq Offset
Center 5.278 60 Ghz Span 90 MHz || ©-00000000 Hz
#Res BH 910 kHz #UBH 2.7 MHz  #Sweep 500 ms (1691 pts)
- - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
44.2773 MHz X dB 2600 &5
Transmit Freq Error  -1.328 MHz
% dB Bandwidth 86.890 MHzx
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 54

- Chain B

. Agilent 84:13:36 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.27 GHz Trig Free 557600000 GHz
Occupied Bandwidth | |
| StartFreq
5.22500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T T T I I Stop Freq
Log l [ o Pl ! 5.31500000 GHz
10 = Lws '
dB/ CF Step
Offst 9.00000080 MHz
21.8 Huto Man
dB

Freq Offset
Center 5.278 60 Ghz Span 90 MHz || ©-00000000 Hz

#Res BH 918 kHz #WBH 2.7 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
14.8929 MHz % dB -26.00 dB
Transmit Freq Error 326,617 kHz
% ¢B Bandwidth 89,061 MHz*

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 54 - Chain

A+B(A)
. Agilent 92:44:34 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.27 GHz Trig Free 557600000 GHz
Occupied Bandwidth | |
| StartFreq
5.22500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Lag o [ g 5.31500000 GHz
19 = <
Offst 9.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.278 60 Ghz Span 90 MHz || ©-00000000 Hz
#Res BH 680 kHz #UBH 2 MHz #Sweep 500 ms (1061 ps)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.8973 MHz % dB -26.00 dB
Transmit Freq Error  -197.515 kHz
% ¢B Bandwidth £3.943 MHz*
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 54 - Chain

A+B(B)

# Agilent 82:51:31 Jan 21, 2011

RLT [Freg/Channel

Center Freq

Ch Freq 5.27 GHz Trig Free 557600000 GHz
Occupied Bandwidth | |
StartFreq
5.22500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak I Stop Freq
Log P 3 5.31500008 GHz
16
dB/  [orw i T CF Step
Offst 9.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.270 B0 GHz Span 90 Mz || ©-00900000 Hz
#Res BH 680 kHz #UBH 2 MHz #Sweep 500 ms (1061 ps)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.5318 MHz % dB -26.00 dB
Transmit Freq Error  35.787 kHz
% ¢B Bandwidth £3.219 MHz*

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 62

- Chain A
. Agilent 84:41:10 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.31 GHz Trig Free 531606000 GHz
Occupied Bandwidth | |
| StartFreq
5.26500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T T T Stop Freq
Log o ] ° 5.35500000 GHz
16
dB/ = 5 CF Step
Offst wesll| 9.60000000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.316 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.5777 MHz % dB -26.00 dB
Transmit Freq Error  -136.968 kHz
% ¢B Bandwidth 52.891 MHz*
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 62

-Chain B
. Agilent 84:14:50 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.31 GHz Trig Free 531606000 GHz
Occupied Bandwidth | |
StartFreq
5.26500000 GHz
Ref 28 dBm #Atten 30 dB

#Peak Stop Freq
Log Py 5.35560600 GHz

16
dB/ > < CF Step
Offst [P 9.00006000 MHz
21.8 Huto Man

dB
Freq Offset
Center 5.316 60 GHz Span 90 MHz || ©-00000000 Hz

#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.5067 MHz % dB -26.00 dB
Transmit Freq Error  -26.960 kHz
% ¢B Bandwidth 53.863 MHzx

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 62 - Chain

A+B(A)
. Agilent 92:46:43 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.31 GHz Trig Free 531606000 GHz
Occupied Bandwidth | |
| StartFreq
5.26500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T I Stop Freq
Log N ! I 5.35560600 GHz
16
dB/ > « CF Step
Offst 9.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.316 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.7549 MHz % dB -26.00 dB
Transmit Freq Error  -223.529 kHz
% ¢B Bandwidth 52.687 MHz*
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 62 - Chain

A+B(B)
. Agilent 82:49:58 Jan 21, 2011 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.31 GHz Trig Free 531606000 GHz
Occupied Bandwidth | |
| StartFreq
5.26500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log 4 I 5.35560600 GHz
16
dB/ > CF Step
Offst 9.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.316 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.2426 MHz % dB -26.00 dB
Transmit Freq Error  68.735 kHz
% ¢B Bandwidth 51.495 MHz*

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 102 -

Chain A
. Agilent 15:41:17 Mar 4, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.51 GHz Trig Free 551606000 GHz
Occupied Bandwidth | |
| StartFreq
5.46500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log 555560600 GHz
16 9
dB/ =5 CF Step
Offst 9.00006000 MHz
245 “flRut Man
dB
Freq Offset
Center 5.516 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.6773 MHz % dB -26.00 dB
Transmit Freq Error  -215.986 kHz
% ¢B Bandwidth 51.544 MHz*
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 102 -

Chain B
. Agilent 14:58:38 Mar 4, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.51 GHz Trig Free 551606000 GHz
Occupied Bandwidth | |
| StartFreq
5.46500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log N 555560600 GHz
16 R
dB/ 3 c CF Step
Offst 9.00006000 MHz
245 [ T {Buto Man
dB
Freq Offset
Center 5.516 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.6234 MHz % dB -26.00 dB
Transmit Freq Error  -197.723 kHz
% ¢B Bandwidth 51.983 MHz*

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 102 -

Chain A+B(A)
# Agilent 21:30:28 Mar 5, 2012 R T [Freg/Channel
|
- Center Freq
Ch Freq 5.51 GHz Trig Free 551606000 GHz
Occupied Bandwidth | |
| StartFreq
5.46500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Lag d I N \ 5.50500008 GHz
16
dB/ 3 ps CF Step
Offst 9.00006000 MHz
ffs — Mar
dB
Freq Offset
Center 5.516 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #Sweep DOB ms (LOA1 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
36.6238 MHz % dB -26.00 dB
Transmit Freq Error  -121.489 kHz
% ¢B Bandwidth 47,882 MHz*
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 102 -

Chain A+B(B)
. Agilent 21:29:11 Mar 5, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.51 GHz Trig Free 551606000 GHz
Occupied Bandwidth | |
| StartFreq
5.46500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Lag d SN B P 5.50500008 GHz
16
dB/ 5 = CF Step
Offst [ 9.00006000 MHz
af | T Putn Man
dB
Freq Offset
Center 5.516 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
36.6729 MHz % dB -26.00 dB
Transmit Freq Error  -12.117 kHz
% ¢B Bandwidth 48.194 MHz*

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 110 -

Chain A
# Agilent 15:42:16 Mar 4, 2612 R T [Freg/Channel
|
- Center Freq
Ch Freq 5.55 GHz Trig Free 506000 GHz
Occupied Bandwidth | |
| StartFreq
5.50500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log ° % £.59500000 GHz
10 e -
dB/ i 5, CF Step
Offst 9.00000080 MHz
245 Huto Man
dB
Freq Offset
Center 5.550 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH §20 kHz #YBH 2.4 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
396203 MHz % dB -26.00 dB
Transmit Freq Error  -572.641 kHz
% ¢B Bandwidth 75,438 MHz*
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26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 110 -

Chain B
% Agilent 14:57:55 Mar 4, 2612

R T |Freq/ChanneI

Center Freq

Ch Freq 5.55 GHz Trig Free 506000 GHz
Occupied Bandwidth | |
StartFreq
5.58500088 GHz
Ref 28 dBm #Atten 26 dB
#Peak Stop Freq
Log o T o 5.59500088 GHz
19
dB/ | b il CF Step
Offst 9.60000088 MHz
24.5 Auto Man
dB
Freq Offset

Center 5.55@ 88 GHz

#Res BH 680 kHz #UBH 2 MHz #Sweep 500 ms (1061 ps)

Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon
38.2695 MHz % dB -26.00 dB

Transmit Freq Error  -283.598 kHz

% dB Bandwuidth 69.673 MHz*

Signal Track
Off

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 110 -

Chain A+B(A)
% Agilent 15:47:37 Mar 4, 2612

R T |Freq/ChanneI

Ch Freq 5.55GHz

Trig Free |l ¢ coonpaon GHz

Center Freq

Occupied Bandwidth | |
StartFreq
5.50500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Lag of T i & 5.59500008 GHz
16 .
dB/ — S CF Step
Offst 9.00006000 MHz
245 Huto Man
dB
Freq Offset

Center 5.550 B0 GHz Span 90 Mz || ©-00900000 Hz
#Res BH 680 kHz #UBH 2 MHz #Sweep 500 ms (1061 ps)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
38.6208 MHz % dB -26.00 dB
Transmit Freq Error  -355.492 kHz
% dB Bandwuidth 72.304 MHzx
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SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 110 -

Chain A+B(B)

# Agilent 15:51:34 Mar 4, 2012

R T |Freq/ChanneI

Ch Freq

3,35 GHz

Trig Free

Occupied Bandwidth

Center Freq
5.50000008 GHz

StartFreq

| 2.20500880 GHz

Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log < i e 5.59500008 GHz
19 = <
dB/ T CF Step
Offst 9.00006000 MHz
245 Huto Man
dB

Freq Offset
Center 5.550 B0 GHz Span 90 Mz || ©-00900000 Hz
#Res BH §20 kHz #YBH 2.4 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.7265 MHz % dB -26.00 dB
Transmit Freq Error  -41.304 kHz
% ¢B Bandwidth 71.738 MHz*

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 134 -

Chain A
. Agilent 15:43:45 Mar 4, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.67 GHz Trig Free 567600000 GHz
Occupied Bandwidth | |
StartFreq
5.62500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log . " 571560600 GHz
16
dB/ > CF Step
Offst [T 9.00006000 MHz
245 Huto Man
dB
Freq Offset
Center 5.678 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.3210 MHz % dB -26.00 dB
Transmit Freq Error  -155.854 kHz
% ¢B Bandwidth 49,888 MHz*
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SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 134 -

Chain B
. Agilent 14:56:21 Mar 4, 2612 R T |Freq/ChanneI
|
Ch Freq 567 o Trig Fres || o conier fred
Occupied Bandwidth | |
StartFreq
5.62500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log p | 3 5.71500000 GHz
16
Offsy [HWRE el 9.00000800 MHz
245 Huto Man
dB
Freq Offset

Center 5.678 88 GH

z

#Res BH 680 kHz #UBH 2 MHz #Sweep 500 ms (1061 ps)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
38.0205 MHz % dB -26.00 dB
Transmit Freq Error  -167.303 kHz
% dB Banduidth 65.086 MHz*

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 134 -

Chain A+B(A)

# Agilent 21:13:37 Mar 5, 2012

R T |Freq/ChanneI

Center Freq

Ch Freq 5.67 GHz Trig Free 567600000 GHz
Occupied Bandwidth | |
| StartFreq
5.62500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log < 571560600 GHz
16
dB/ = & CF Step
Offst 9.00006000 MHz
245 Huto Man
dB
Freq Offset
Center 5.678 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #Sweep DOB ms (LOA1 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
36.6915 MHz % dB -26.00 dB
Transmit Freq Error  -147.247 kHz
% ¢B Bandwidth 47.697 MHz*
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Report No. : FR092308-08

% Agilent 21:88:12 Mar 5, 2612

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 134 -
Chain A+B(B)

R T |Freq/ChanneI

Ch Freq 5.67 GHz

Trig Free

Center Freq

5.67000000 GHz
Occupied Bandwidth | |
| StartFreq
5.62500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log p N 571506000 GHz
16
dB/ CF Step
Offst 9.00008008 MHz
245 Huto Man
dB
Freq Offset
Center 5.678 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)
- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
36.8448 MHz % dB -26.00 dB

Transmit Freq Error  -1.226 kHz

% ¢B Bandwidth

48.653 MHz*
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SPORTON LAB. FCC RF TeSt RepOI’t Report No. : FR092308-08
<Antenna 1 for 3.3V>
Test Mode : Mode 1~6 Temperature : 23~25C
Test Engineer : [Hank Yu Relative Humidity : |50~53%
802.11a
26dB Bandwidth (MHz)
Channel AIEeEES Pass/Fail
(MHz) SISO MIMO (2Tx)
Chain A Chain B |Chain A+B (A)/Chain A+B (B)
52 5260 37.512 35.629 32.617 26.552 N/A
60 5300 34.425 33.880 38.965 35.934 N/A
64 5320 35.597 36.060 25.586 24.699 N/A
100 5500 24.036 23.741 23.883 23.309 N/A
116 5580 44.025 38.012 43.720 37.629 N/A
140 5700 23.926 24.353 24,584 23.474 N/A
26 dB Bandwidth Plot on 802.11a Channel 52 - Chain A
. Agilent 21:55:56 Jan 20, 2011 RL |Freq/ChanneI
[
Ch Freq 5.6 6 Trig Fres || c sonier fred
Occupied Bandwidth | |
| StartFreq
523500000 GHz
Ref 20 dBm #Atten 30 dB
#Peak T Stop Freq
Log > ° 528500000 GHz
dB/ 2 & CF Step
Offst 500006000 MHz
21.8 Auto Man
dB
h Freq Offset
Center 5.260 B0 GHz Span 50 Mz || ©-00900000 Hz
#Res BH 399 kHz #UBH 1.2 MHz  #Sweep 560 ms (1601 pts)
- - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.5153 MHz ®x dB -26.00 dB
Transmit Freq Error  -122.994 kHz
% dB Bandwidth 37.512 MHzx
SPORTON INTERNATIONAL INC. Page Number : 52 of 812
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SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11a Channel 52 - Chain B

. Agilent 23:17:28 Jan 20, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.26 GHz Trig Free 556600000 GHz
Occupied Bandwidth | |
| StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 30 dB
+Peak I I StopFreq
Log b P 5.28500000 GHz
16
dB/ | i 2 CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.266 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
19.0274 MHz % dB -26.00 dB
Transmit Freq Error  35.215 kHz
% ¢B Bandwidth 35,629 MHz*

26 dB Bandwidth Plot on 802.11a Channel 52 - Chain A+B(A)

. Agilent 87:35:48 Jan 20, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.26 GHz Trig Free 556600000 GHz
Occupied Bandwidth | |
| StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log N o 5.28500000 GHz
16
dB/ o S CF Step
Offst | 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.266 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
17.7344 MHz % dB -26.00 dB
Transmit Freq Error  -1083.424 kHz
% ¢B Bandwidth 32.617 MHz*
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11a Channel 52 - Chain A+B(B)

. Agilent 96:15:37 Jan 20, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.26 GHz Trig Free 556600000 GHz
Occupied Bandwidth | |
StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log T T ° 5.28560600 GHz
19 s =
dB/ : CF Step
Offst [ [ 5.00060000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.266 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
17.1963 MHz % dB -26.00 dB
Transmit Freq Error  -145.548 Hz
% ¢B Bandwidth 26.552 MHz*

26 dB Bandwidth Plot on 802.11a Channel 60 - Chain A

% Agilent 21:56:52 Jan 26, 2011

R T |Freq/ChanneI

Center Freq

Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.27500609 GHz
Ref 26 dBm #Atten 30 dB
#Peak T ” T Stop Freq
Log o ol 532560600 GHz
18 . -
dB/ | b CF Step
Offst “I| 5.60000008 MHz
21.8 Huto Man
dB
Freq Offset

5.00000000 Hz

Center 5308 80 GHz Span 58 MHz
#Res BH 390 kHz #UBH 1.2 MHz  #Sweep 500 ms (16081 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.4792 MHz % dB -26.00 dB
Transmit Freq Error  -1081.268 kHz
% dB Banduidth 34.425 MHz*
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SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11a Channel 60 - Chain B

. Agilent 23:19:85 Jan 20, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Lag o [ T Y 5.32500000 GHz
16
dB/ i LT CF Step
Offst | 4| 5.00600008 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.308 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.4158 MHz % dB -26.00 dB
Transmit Freq Error  -4.969 kHz
% ¢B Bandwidth 33.880 MHzx

26 dB Bandwidth Plot on 802.11a Channel 60 - Chain A+B(A)

. Agilent 87:36:49 Jan 20, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
+Peak I I StopFreq
Log > o 532560600 GHz
16
dB/ it B CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.308 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
19.2386 MHz % dB -26.00 dB
Transmit Freq Error  -73.349 kHz
% ¢B Bandwidth 38.965 MHz*
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SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11a Channel 60 - Chain A+B(B)

. Agilent 96:17:33 Jan 20, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
+Peak I I StopFreq
Log > o 532560600 GHz
18 > -
dB/ | CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.308 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.6378 MHz % dB -26.00 dB
Transmit Freq Error  -17.174 kHz
% ¢B Bandwidth 35.934 MHz*

26 dB Bandwidth Plot on 802.11a Channel 64 - Chain A

. Agilent 21:57:40 Jan 20, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log 5.34560600 GHz
16 -
dB/ | i ( CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.328 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
19.1238 MHz % dB -26.00 dB
Transmit Freq Error  -41.788 kHz
% ¢B Bandwidth 35.597 MHz*
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SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11a Channel 64 - Chain B

. Agilent 23:20:30  Jan 20, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Lag !Q - o 5.34500000 GHz
16
dB/ 2 iy CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.320 B0 GHz Span 50 Mz || ©-00900000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
18.5656 MHz % dB -26.00 dB
Transmit Freq Error  28.978 kHz
% ¢B Bandwidth 36,068 MHz*

26 dB Bandwidth Plot on 802.11a Channel 64 - Chain A+B(A)

. Agilent 87:37:55 Jan 20, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log p ! > 5.34560600 GHz
16
dB/ s £ CF Step
Offst [ 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.328 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
17.3185 MHz % dB -26.00 dB
Transmit Freq Error  -61.265 kHz
% ¢B Bandwidth 25.586 MHz*
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26 dB Bandwidth Plot on 802.11a Channel 64 - Chain A+B(B)

- Agilent 06:19:33 Jan 26, 2011 RL [Freg/Channel
|
- Center Freq
Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log o ’ o 5.34500000 GHz
16
dB/ = & CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.328 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
17.0336 MHz % dB -26.00 dB
Transmit Freq Error 14,963 kHz
% ¢B Bandwidth 24,693 MHz*

26 dB Bandwidth Plot on 802.11a Channel 100 - Chain A

# Agilent 14:14:31 Mar 8, 2012

R T |Freq/ChanneI

Center Freq

Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
5.47500009 GHz
Ref 26 dBm #Atten 20 dB
#Peak Stop Freq
Log po ° 5.52560600 GHz
1@
dB/ ey £ CF Step
Offst 5.00006000 MHz
245 —llRute Man
dB
Freq Offset

Center 5.58@ 88 GHz
#Res BH 300 kHz

#YBW 918 kHz

Span 50 MHz B.0BE0AGEE Hz
#Sweep 500 ms (1061 ps)

Transmit Freq Error
% ¢B Bandwidth

Occupied Bandwidth
17.0884 MHz

-180.388 kHz
24.836 MHz*

Signal Track
Occ BH % Pwr OFf]
% dB

99.80 % (lfon
-26.80 dB
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% Agilent 18:37:25 Mar 8§, 2612

26 dB Bandwidth Plot on 802.11a Channel 100 - Chain B

R T |Freq/ChanneI

Center Freq

Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
547500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log o ° 5.52560600 GHz
16
dB/ > £ CF Step
Offst 5.00006000 MHz
245 Huto Man
dB
Freq Offset
Center 5.508 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
17.1890 MHz % dB -26.00 dB
Transmit Freq Error  -206.496 kHz
% ¢B Bandwidth 23.741 MHz*

26 dB Bandwidth Plot on 802.11a Channel 100 - Chain A+B(A)

# Agilent 13:48:34 Mar 8, 2012

R T |Freq/ChanneI

Center Freq

Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
547500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log " 5.52560600 GHz
16 L X
dB/ = = CF Step
Offst 5.00006000 MHz
245 Huto Man
dB
Freq Offset

Center 5.58@ 88 GHz
#Res BH 300 kHz

#YBW 918 kHz

Span 50 MHz B.0BE0AGEE Hz
#Sweep 500 ms (1061 ps)

Occupied Bandwidth

17.2015 MHz
Transmit Freq Error  -224.630 kHz
% dB Banduidth 23.883 MHz*

Signal Track
Occ BH % Pwr OFf]
% dB

99.80 % (lfon
-26.80 dB
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26 dB Bandwidth Plot on 802.11a Channel 100 - Chain A+B(B)

. Agilent 13:46:34 Mar 8, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
547500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log o o 5.52560600 GHz
16
dB/ = = CF Step
Offst : 5.00006000 MHz
245 Huto Man
dB
Freq Offset
Center 5.508 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
16.8733 MHz % dB -26.00 dB
Transmit Freq Error  -24.667 kHz
% ¢B Bandwidth 23.303 MHz*

26 dB Bandwidth Plot on 802.11a Channel 116 - Chain A

. Agilent 16:58:43 Mar 25, 2011 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.58 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
StartFreq
5.50500008 GHz
Ref 28 dBm #Atten 20 dB
+Peak I I StopFreq
Log - N 566560600 GHz
16 b IEE—
dB/ CF Step
Offst 5.00006000 MHz
22.5 Huto Man
dB
Freq Offset
Center 5.566 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #Sweep DOB ms (LOA1 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
25.7149 MHz % dB -26.00 dB
Transmit Freq Error  -36.609 kHz
% ¢B Bandwidth 44,825 MHz*
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26 dB Bandwidth Plot on 802.11a Channel 116 - Chain B

% Agilent 20:04:21 Mar 25, 2011

R T |Freq/ChanneI

Center Freq

Ch Freq 5.58 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
StartFreq
5.50500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log b y 566560600 GHz
dB/ [ £ e, CF Step
Offst 5.00006000 MHz
22.5 Huto Man
dB
Freq Offset
Center 5.566 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
19.5350 MHz % dB -26.00 dB
Transmit Freq Error  -87.685 kHz
% ¢B Bandwidth 38.812 MHz*

26 dB Bandwidth Plot on 802.11a Channel 116 - Chain A+B(A)

# Agilent 21:25:25 Mar 25, 2011

R T |Freq/ChanneI

Center Freq

Ch Freq 5.58 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
5.50500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak T T T Stop Freq
Log | - 5.60500000 GHz
10 [ mpmmeuet® <
dB/ CF Step
Offst 5.00000080 MHz
22.5 Huto Man
dB
Freq Offset
Center 5.566 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
23.7058 MHz % dB -26.00 dB
Transmit Freq Error  -141.292 kHz
% ¢B Bandwidth 43,720 MHz*
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% Agilent 21:24:09 Mar 25, 2011

26 dB Bandwidth Plot on 802.11a Channel 116 - Chain A+B(B)
R T |Freq/ChanneI

Ch Freq 5.58 GHz

Trig Free

Occupied Bandwidth

Center Freq
5.58000000 GHz

StartFreq
5.50500008 GHz

Ref 28 dBm #Atten 20 dB
#Peak I Stop Freq
Log 4 4 566560600 GHz
16 = =
dB/ b CF Step
Offst 5.00006000 MHz
22.5 Huto Man
dB

Freq Offset
Center 5.566 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
19.9245 MHz % dB -26.00 dB
Transmit Freq Error  -51.875 kHz
% ¢B Bandwidth 37.629 MHz*

26 dB Bandwidth Plot on 802.11a Channel 140 - Chain A

% Agilent 14:11:48 Mar 8§, 2612

R T |Freq/ChanneI

Center Freq

Ch Freq 5.7 GHz Trig Free 5760600000 GHz
Occupied Bandwidth | |
| StartFreq
5.67500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log > 572560000 GHz
16 . !
dB/ > £ CF Step
Offst 5.00000080 MHz
Offst s | it
dB
Freq Offset
Center 5.708 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
17.1240 MHz % dB -26.00 dB
Transmit Freq Error  -197.006 kHz
% ¢B Bandwidth 23.926 MHz*
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% Agilent 18:42:54 Mar 8§, 2612

26 dB Bandwidth Plot on 802.11a Channel 140 - Chain B
R T |Freq/ChanneI

Center Freq

Ch Freq 5.7 GHz Trig Free 5760600000 GHz
Occupied Bandwidth | |
| StartFreq
5.67500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak StopFreq
Log ° ° 5.72500000 GHz
16
dB/ = £ CF Step
Offst 5.00006000 MHz
245 _ljBute Man
dB
Freq Offset

5.00000000 Hz

Center 5,708 80 GHz Span 58 MHz
#Res BH 300 kHz #UBH 910 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
17.1412 MHz % dB -26.00 dB
Transmit Freq Error  -173.369 kHz
% dB Banduidth 24.353 MHz*

26 dB Bandwidth Plot on 802.11a Channel 140 - Chain A+B(A)

. Agilent 13:52:27 Mar 8, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.7 GHz Trig Free 5760600000 GHz
Occupied Bandwidth | |
| StartFreq
5.67500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log - 572560600 GHz
16 b4 b
dB/ < CF Step
Offst 5.00006000 MHz
245 2 Huto Man
dB
Freq Offset
Center 5.708 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
17.0631 MHz % dB -26.00 dB
Transmit Freq Error  -173.493 kHz
% ¢B Bandwidth 24,584 MHz*
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26 dB Bandwidth Plot on 802.11a Channel 140 - Chain A+B(B)

% Agilent 13:54:22 Mar 8§, 2612

R T |Freq/ChanneI

Center Freq

Ch Freq 5.7 GHz Trig Free 5760600000 GHz
Occupied Bandwidth | |
StartFreq
5.67500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log - o 572560600 GHz
16
dB/ CF Step
Offst 5.00006000 MHz
245 [T T {Auto Man
dB
Freq Offset
Center 5.708 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
16.9116 MHz % dB -26.00 dB

Transmit Freq Error  -26.599 kHz
% ¢B Bandwidth 23.474 MHz*
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SPORTON LAB. FCC RF TeSt RepOI’t Report No. : FR092308-08
Test Mode : Mode 7~12 Temperature : 23~25C
Test Engineer : [Hank Yu Relative Humidity : |50~53%
802.11n (BW 20MHz)
Frequenc 26dB Bandwidth (MHz)
Channel I?/IH y Pass/Fail
(MHz) SISO MIMO (2Tx)
Chain A Chain B |Chain A+B(A)|Chain A+B(B)
52 5260 35.916 35.031 26.312 26.185 N/A
60 5300 30.685 35.137 27.403 30.254 N/A
64 5320 36.315 27.075 26.431 25.515 N/A
100 5500 25.128 24.859 23.635 24.368 N/A
116 5580 47.157 43.075 46.479 44.025 N/A
140 5700 24.980 25.036 23.838 24.117 N/A
26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 52
-Chain A
- Agilent 22:03:48  Jan 20, 2011 RL [Freg/Channel
[
Ch Freq  5.26 o Trig Fres || c sonier fred
Occupied Bandwidth | | i
StartFreq
523500000 GHz
Ref 20 dBm #Atten 30 dB
#Peak I Stop Freq
Log & Y 528500800 GHz
19 :
dB/ i% TR J CF Step
Offst 500000000 MHz
21.8 Huto Man
dB
| Freq Offset
Center 5.266 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 399 kHz #UBH 1.2 MHz  #Sweep 560 ms (1601 pts)
- - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
19.6952 MHz % dB -26.00 dB
Transmit Freq Error  -183.304 kHz
% dB Bandwidth 35.916 MHzx
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26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 52

-Chain B
. Agilent 23:23:55 Jan 20, 2011 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.26 GHz Trig Free 556600000 GHz
Occupied Bandwidth | |
| StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Lag & | % 5.28500000 GHz
16
dB/ L i 5 CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.266 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
19.4143 MHz % dB -26.00 dB
Transmit Freq Error  23.641 kHz
% ¢B Bandwidth 35.831 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 52 - Chain

A+B(A)
. Agilent 87:41:35 Jan 20, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.26 GHz Trig Free 556600000 GHz
Occupied Bandwidth | |
| StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log o o 5.28560600 GHz
16
dB/ CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.266 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.3652 MHz % dB -26.00 dB
Transmit Freq Error  -18.524 kHz
% ¢B Bandwidth 26.312 MHz*
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26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 52 - Chain

A+B(B)
. Agilent 96:25:51 Jan 20, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.26 GHz Trig Free 556600000 GHz
Occupied Bandwidth | |
| StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log p o 5.28500000 GHz
16
dB/ > £ CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.266 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.2391 MHz % dB -26.00 dB
Transmit Freq Error  -6.060 kHz
% ¢B Bandwidth 26.185 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 60

- Chain A
. Agilent 21:59:36 Jan 20, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak . 1. I Stop Freq
Log & o 532560600 GHz
16
dB/ [ i f - CF Step
Offst 1| 5.00006600 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.308 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.9002 MHz % dB -26.00 dB
Transmit Freq Error  -22.970 kHz
% ¢B Bandwidth 30,685 MHz*
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26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 60

-Chain B
. Agilent 23:22:19 Jan 20, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Poak r o L Stop Freq
Log Py < 5.32500000 GHz
10 . <
dB/ bW y CF Step
Offst 5.00000080 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.308 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
19.4813 MHz % dB -26.00 dB
Transmit Freq Error  -5.146 kHz
% ¢B Bandwidth 35.137 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 60 - Chain

A+B(A)
. Agilent 7:48:10 Jan 20, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak I Stop Freq
Log pS 9 532560600 GHz
16
dB/ 2 & CF Step
Offst [ “eof| 5.00000008 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.308 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.4760 MHz % dB -26.00 dB
Transmit Freq Error  -26.361 kHz
% ¢B Bandwidth 27.483 MHz*

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX . 886-3-328-4978

FCCID : UZ7AP6

Page Number
Report Issued Date : May 17, 2012
Report Version

1 68 of 812

. Rev. 05



SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 60 - Chain

A+B(B)
. Agilent 96:24:46  Jan 20, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log P ! ° 532560600 GHz
16
dB/ = s CF Step
Offst [P (| 5.00060008 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.308 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.2752 MHz % dB -26.00 dB
Transmit Freq Error  -18.587 kHz
% ¢B Bandwidth 30,254 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 64

- Chain A
. Agilent 21:58:45 Jan 20, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Poak I S ] Stop Freq
Log s o 5.34500000 GHz
16
dB/ T=) b CF Step
Offst 5.00000080 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.328 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.9482 MHz % dB -26.00 dB
Transmit Freq Error  -16.326 kHz
% ¢B Bandwidth 36.315 MHz*
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26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 64

- Chain B
. Agilent 23:21:24  Jan 20, 2011 RL Freq/Channel
|

Ch Freq 5.32 Ghz Trig Frec || . CENter Freq

2.32080880 GHz

Occupied Bandwidth

| StartFreq
5.29500008 GHz

Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log & { P 5.34500000 GHz
16
dB/ G = CF Step
Offst 5.00000008 MHz
21.8 Auto Man
dB

Freq Offset

Center 5.320 88 GHz

#Res BH 300 kHz #YBW 918 kHz

Span 50 MHz B.0BE0AGEE Hz
#Sweep 500 ms (1061 ps)

Occupied Bandwidth

18.4508 MHz
Transmit Freq Error  6.183 kHz
% dB Banduidth 27.875 MHz*

Occ BH % Pwr 99.88 % Non
x dB -26.60 dB

Signal Track
Off

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 64 - of

Chain A+B(A)
. Agilent 87:39:17 Jan 20, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log P frory 5.34560600 GHz
16
dB/ CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.328 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.3291 MHz % dB -26.00 dB
Transmit Freq Error  -21.951 kHz
% ¢B Bandwidth 26.431 MHz*
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26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 64 - of

Chain A+B(B)
. Agilent 96:23:26  Jan 20, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log P o 5.34500000 GHz
16
dB/ > CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.328 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.2610 MHz % dB -26.00 dB
Transmit Freq Error  -1.341 kHz
% ¢B Bandwidth 25.515 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 100

- Chain A
# Agilent 14:16:29 Mar 8, 2012 R T [Freg/Channel
|
- Center Freq
Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
547500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log . > 5.52560600 GHz
16
dB/ CF Step
Offst 5.00000080 MHz
245 | “f|Ruto Man
dB
Freq Offset
Center 5.508 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.2227 MHz % dB -26.00 dB
Transmit Freq Error  -57.344 kHz
% ¢B Bandwidth 25.128 MHz*
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SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 100

-Chain B
. Agilent 10:39:49 Mar 8, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
547500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log o o 5.52500000 GHz
16
dB/ CF Step
Offst 5.00006000 MHz
ffs - | Mar
dB
Freq Offset
Center 5.508 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.1970 MHz % dB -26.00 dB
Transmit Freq Error  -57.957 kHz
% ¢B Bandwidth 24,853 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 100 -

Chain A+B(A)
. Agilent 11:48:52 Mar 8, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
StartFreq
547500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log P o 5.52560600 GHz
16
4B/ > < CF Step
Offst 5.00006000 MHz
245 Huto Man
dB
Freq Offset
Center 5.508 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.1414 MHz % dB -26.00 dB

Transmit Freq Error  8.158 kHz
% ¢B Bandwidth 23.635 MHz*
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SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 100 -

Chain A+B(B)

# Agilent 11:56:18 Mar 8, 2012

R T |Freq/ChanneI

Ch Freq

3.3 GHz

Occupied Bandwidth

Trig Free

Center Freq
5.50000000 GHz

| StartFreq
547500000 GHz

#Res BH 300 kHz

#YBW 918 kHz

#Sweep 500 ms (1061 ps)

Ref 20 dBm #hitten 20 dB
#Peak T Stop Freq
Log N e 5.52500000 GHz
10
dB/ > < CF Step
Offst 5.00000000 MHz
24.5 Auto Man
dB

Freq Offset
Center 5.500 00 Gz Span 50 Mz || 200000000 Hz

Occupied Bandwidth

Occ BH % Pwr
% dB

99.60 %
-26.08 dB

On

Signal Track
Off

18.2088 MHz
Transmit Freq Error  -7.130 kHz
% dB Banduidth 24.368 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 116

- Chain A
. Agilent 17:09:35 Mar 25, 2011 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.58 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
5.50500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak T T Stop Freq
Log - o 566560600 GHz
[ — .
dB/ CF Step
Offst 5.00006000 MHz
22.5 Huto Man
dB
Freq Offset
Center 5.566 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
26.5392 MHz % dB -26.00 dB

Transmit Freq Error  -62.220 kHz
% ¢B Bandwidth 47.157 MHz*
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 116

- Chain B
# Agilent 18:51:39 Mar 25, 2011

R T |Freq/ChanneI

Center Freq

Ch Freq 5.58 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
StartFreq
5.50500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak I Stop Freq
Log & o ! 5.6A500008 GHz
1@ |
dB/ o > CF Step
Offst 5.00006000 MHz
22.5 Huto Man
dB
Freq Offset
Center 5.566 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
22.7634 MHz % dB -26.00 dB
Transmit Freq Error  -58.765 kHz
% ¢B Bandwidth 43,875 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 116 -

Chain A+B(A)
# Agilent 20:59:38 Mar 25, 2011

R T |Freq/ChanneI

Center Freq

Ch Freq 5.58 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
5.50500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak I I StopFreq
Log > o 5.60500000 GHz
18 3
dB/ CF Step
Offst 5.00006000 MHz
22.5 Huto Man
dB
Freq Offset

5.00000000 Hz

Center 5580 80 GHz Span 58 MHz

#Res BW 510 kHz #YBH 1.5 MHz  #Sweep 500 ms (1661 pts)

Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon
25.5265 MHz % dB -26.00 dB

Transmit Freq Error  -186.548 kHz

% dB Bandwidth 46.479 MHzx

Signal Track
Off
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 116 -

Chain A+B(B)
s Agilent 20:58:24 Mar 25, 2011

R T |Freq/ChanneI

Center Freq

Ch Freq 5.58 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
5.55500608 GHz
Ref 26 dBm #Atten 20 dB
#Peak I Stop Freq
Log ° s 566560600 GHz
1@
dB/ % L CF Step
Offst 5.00006000 MHz
22.5 Huto Man
dB
Freq Offset

5.00000000 Hz

Center 5580 80 GHz Span 58 MHz
#Res BW 510 kHz #YBH 1.5 MHz  #Sweep 500 ms (1661 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
220789 MHz % dB -26.00 dB
Transmit Freq Error  -74.836 kHz
% dB Bandwidth 44,625 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 140

- Chain A
# Agilent 14:08:39 Mar 8, 2012

R T |Freq/ChanneI

Ch Freq 5.7 GHz

Trig Free

Occupied Bandwidth

Center Freq
5.70000000 GHz

Ref 28 dBm #Atten 28 dB

#Peak

Log

4

<

StartFreq
5.67500000 GHz

Stop Freq
5.72500000 GHz

18

dB/

Offst |,

24.5

dB

Center 5.708 88 GHz
#Res BH 300 kHz

#YBW 918 kHz

Span 58 MHz

#Sweep 500 ms (1061 ps)

CF Step
5.00600688 MHz
Auto Man

Freq Offset
B.AAAREARE Hz

W

Occupied Bandwidth

18.2352 MHz
Transmit Freq Error  -87.626 kHz
% dB Banduidth 24.980 MHz*

Occ BH % Pwr
% dB

99.60 %
-26.08 dB

Signal Track
On Off]
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SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 140

-Chain B
. Agilent 10:41:48 Mar 8, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.7 GHz Trig Free 5760600000 GHz
Occupied Bandwidth | |
| StartFreq
5.67500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log o o 5.72500000 GHz
16
dB/ £ CF Step
Offst 5.00006000 MHz
ffs — Mar
dB
Freq Offset
Center 5.708 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.2015 MHz % dB -26.00 dB
Transmit Freq Error  -67.793 kHz
% ¢B Bandwidth 25.836 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 140 -

Chain A+B(A)
. Agilent 13:58:33 Mar 8, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.7 GHz Trig Free 5760600000 GHz
Occupied Bandwidth | |
| StartFreq
5.67500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log por| ° 572560600 GHz
16
dB/ CF Step
Offst 5.00006000 MHz
245 [ | Autn Man
dB
Freq Offset
Center 5.708 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.1043 MHz % dB -26.00 dB
Transmit Freq Error 16,081 kHz
% ¢B Bandwidth 23.838 MHzx
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seomron 1as.  FCC RF Test Report

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 140 -

Chain A+B(B)
. Agilent 14:01:46 Mar 8, 2012 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.7 GHz Trig Free 5760600000 GHz
Occupied Bandwidth | |
StartFreq
5.67500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log - ° 572560600 GHz
16
dB/ > < CF Step
Offst 5.00006000 MHz
245 Huto Man
dB
Freq Offset
Center 5.708 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.1908 MHz % dB -26.00 dB
Transmit Freq Error  -7.676 kHz
% ¢B Bandwidth 24,117 MHz*

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX . 886-3-328-4978

FCCID : UZ7AP6

Page Number
Report Issued Date : May 17, 2012
Report Version

1 77 of 812

. Rev. 05



SPORTON LAB.

FCCRF

Test Report

Report No. : FR092308-08

Test Mode : Mode 13~17 Temperature : 23~25C
Test Engineer : [Hank Yu Relative Humidity : |50~53%
802.11n (BW 40MHz)
26dB Bandwidth (MHz)
Channel Fre'(;]ﬂLlj_'ency Pass/Fail
(MH2) SISO MIMO (2Tx)
Chain A Chain B |Chain A+B(A)|Chain A+B(B)
54 5270 81.135 82.083 67.362 69.595 N/A
62 5310 56.179 50.216 51.980 49.837 N/A
102 5510 51.380 52.303 49.108 47.510 N/A
110 5550 86.317 69.682 71.765 61.814 N/A
134 5670 52.470 69.412 48.823 48.206 N/A
26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 54
- Chain A
. Agilent 22:05:82 Jan 20, 2011 RL |Freq/ChanneI
[
- Center Fre
Ch Freq 527 6z Trig Free (| c soanmann oo
Occupied Bandwidth | |
| StartFreq
522500000 GHz
Ref 20 dBm #Atten 30 dB
#Peak Stop Freq
Log Py % 531500000 GHz
19 |
dB/ d 2 L CF Step
Offst 9.00000000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.278 60 Ghz Span 90 MHz || ©-00000000 Hz
#Res BH 910 kHz #UBH 2.7 MHz  #Sweep 500 ms (1691 pts)
- - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
39.3458 MHz X dB 2600 &5
Transmit Freq Error  -473.581 kHz
% dB Bandwidth 81.135 MHzx
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 54

-Chain B
. Agilent 23:16:17 Jan 20, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.27 GHz Trig Free 557600000 GHz
Occupied Bandwidth | |
| StartFreq
5.22500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak I Stop Freq
Log & < l 5.31500000 GHz
dB/ CF Step
Offst 9.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.278 60 Ghz Span 90 MHz || ©-00000000 Hz
#Res BH 918 kHz #WBH 2.7 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
39.6668 MHz % dB -26.00 dB
Transmit Freq Error 52,792 kHz
% ¢B Bandwidth 82,883 MHz*

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 54 - Chain

A+B(A)
. Agilent 87:34:43 Jan 20, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.27 GHz Trig Free 557600000 GHz
Occupied Bandwidth | |
StartFreq
5.22500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log o 3 531560600 GHz
16
dB/ - L W CF Step
Offst 9.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.278 60 Ghz Span 90 MHz || ©-00000000 Hz
#Res BH 680 kHz #UBH 2 MHz #Sweep 500 ms (1061 ps)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
38.0618 MHz % dB -26.00 dB
Transmit Freq Error  -223.188 kHz
% ¢B Bandwidth 67.362 MHz*
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SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 54 - Chain

A+B(B)
- Agilent 06:28:08 Jan 20, 2011 R [Freq/Channel
|
- Center Freq
Ch Freq 5.27 GHz Trig Free 557600000 GHz
Occupied Bandwidth | |
| StartFreq
5.22500000 GHz
Ref 28 dBm #Atten 30 dB
+Peak I I StopFreq
Log % © 5.31500008 GHz
16
dB/ T T CF Step
Offst 9.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.278 60 Ghz Span 90 MHz || ©-00000000 Hz
#Res BH 680 kHz #UBH 2 MHz #Sweep 500 ms (1061 ps)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.7202 MHz % dB -26.00 dB
Transmit Freq Error  13.063 kHz
% ¢B Bandwidth £3.595 MHz*

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 62

- Chain A
. Agilent 22:06:82 Jan 20, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.31 GHz Trig Free 531606000 GHz
Occupied Bandwidth | |
| StartFreq
5.26500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T StopFreq
Log " o] 5.35560600 GHz
16
dB/ 7 £ CF Step
Offst =l 9.60800080 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.316 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.4955 MHz X dB 2600 &5
Transmit Freq Error  -73.741 kHz
% ¢B Bandwidth 56.173 MHz*
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SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 62

-Chain B
o Agilent 23:12:21 Jan 20, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.31 GHz Trig Free 531606000 GHz
Occupied Bandwidth | |
| StartFreq
5.26500000 GHz
Ref 28 dBm #Atten 30 dB

#Peak T Stop Freq
Log ' " 5.35500000 GHz

16
dB/ CF Step
Offst [P 9.00006000 MHz
21.8 Huto Man

dB
Freq Offset
Center 5.316 60 GHz Span 90 MHz || ©-00000000 Hz

#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.2381 MHz % dB -26.00 dB
Transmit Freq Error  -25.542 kHz
% ¢B Bandwidth 50,216 MHz*

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 62 - Chain

A+B(A)
. Agilent 87:32:38 Jan 20, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.31 GHz Trig Free 531606000 GHz
Occupied Bandwidth | |
StartFreq
5.26500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T T Stop Freq
Log N ! | 5.35500008 GHz
16
dB/ = < CF Step
Offgr [rommps 9.00000008 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.316 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.6007 MHz % dB -26.00 dB
Transmit Freq Error  -154.674 kHz
% ¢B Bandwidth 51.988 MHz*
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SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 62 - Chain

A+B(B)
. Agilent 96:29:37 Jan 20, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.31 GHz Trig Free 531606000 GHz
Occupied Bandwidth | |
StartFreq
5.26500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log I 5.35560600 GHz
16
dB/ CF Step
Offst = 9.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.316 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.2126 MHz % dB -26.00 dB
Transmit Freq Error  -45.184 kHz
% ¢B Bandwidth 49,837 MHz*

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 102 -

Chain A
. Agilent 14:28:52 Mar 8, 2012 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.51 GHz Trig Free 551606000 GHz
Occupied Bandwidth | |
| StartFreq
5.46500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log 555560600 GHz
16 b
dB/ =¥ = CF Step
Offst 9.00006000 MHz
245 flRute Man
dB
Freq Offset
Center 5.516 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.6633 MHz % dB -26.00 dB
Transmit Freq Error  -174.621 kHz
% ¢B Bandwidth 51.388 MHz*
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 102 -

Chain B
. Agilent 10:48:11 Mar 8, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.51 GHz Trig Free 551606000 GHz
Occupied Bandwidth | |
| StartFreq
5.46500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log ) 555560000 GHz
16 2
dB/ 3 < CF Step
Offst 9.00000080 MHz
245 [lRute Man
dB
Freq Offset
Center 5.516 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.6678 MHz % dB -26.00 dB
Transmit Freq Error  -188.929 kHz
% ¢B Bandwidth 52,383 MHz*

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 102 -

Chain A+B(A)
. Agilent 11:12:14 Mar 8, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.51 GHz Trig Free 551606000 GHz
Occupied Bandwidth | |
| StartFreq
5.46500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log | 555560600 GHz
16 k: : i
dB/ S p CF Step
Offst 9.00006000 MHz
gffst — Mar
dB
Freq Offset
Center 5.516 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
36.6282 MHz % dB -26.00 dB
Transmit Freq Error  -184.822 kHz
% ¢B Bandwidth 43,183 MHz*
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 102 -

Chain A+B(B)
. Agilent 11:17:45 Mar 8, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.51 GHz Trig Free 551606000 GHz
Occupied Bandwidth | |
| StartFreq
5.46500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log N 555560600 GHz
10 bd 3
dB/ CF Step
Offst * & 900000000 MHz
245 T l[Rute Man
dB
Freq Offset
Center 5.516 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)
- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
36.5825 MHz % dB -26.00 dB

% ¢B Bandwidth

Transmit Freq Error

4.967 MHz
47.518 MHz*

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 110 -

Chain A
. Agilent 18:17:89 Mar 25, 2011 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.55 GHz Trig Free 506000 GHz
Occupied Bandwidth | |
| StartFreq
5.50500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log o o J 5.59500000 GHz
dB/ CF Step
Offst 9.00006000 MHz
22.5 Huto Man
dB
Freq Offset
Center 5.550 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 918 kHz #WBH 2.7 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
A3.4166 MHz % dB -26.00 dB
Transmit Freq Error  -75.163 kHz
% ¢B Bandwidth 86.317 MHz*
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26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 110 -

Chain B
. Agilent 10:46:32 Mar 8, 2012 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.55 GHz Trig Free 506000 GHz
Occupied Bandwidth | |
StartFreq
5.50500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Lag Py - & J 5.59500008 GHz
16
dB/ | e CF Step
Offst 9.00000080 MHz
245 Huto Man
dB
Freq Offset
Center 5.550 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 680 kHz #UBH 2 MHz #Sweep 500 ms (1061 ps)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
38.2272 MHz % dB -26.00 dB
Transmit Freq Error  -253.862 kHz
% ¢B Bandwidth £9.682 MHz*

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 110 -

Chain A+B(A)
# Agilent 11:39:12 Mar 8, 2012 R T [Freg/Channel
|
- Center Freq
Ch Freq 5.55 GHz Trig Free 506000 GHz
Occupied Bandwidth | |
| StartFreq
5.50500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log % % 559500008 GHz
16
dB/ 2 L3 CF Step
Offst 9.00006000 MHz
245 Huto Man
dB
Freq Offset
Center 5.550 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH §20 kHz #YBH 2.4 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.7781 MHz % dB -26.00 dB
Transmit Freq Error  -250.664 kHz
% ¢B Bandwidth 71.765 MHz*
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26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 110 -

Chain A+B(B)

# Agilent 11:35:43 Mar 8, 2012

R T |Freq/ChanneI

Center Freq

Ch Freq 5.55 GHz Trig Free 506000 GHz
Occupied Bandwidth | |
StartFreq
5.50500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak I Stop Freq
Lag - A TR ‘ 5.59500008 GHz
16 -
dB/ P bl Bt i CF Step
Offst 9.00006000 MHz
245 Huto Man
dB
Freq Offset
Center 5.550 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 680 kHz #UBH 2 MHz #Sweep 500 ms (1061 ps)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.3712 MHz % dB -26.00 dB
Transmit Freq Error  -47.000 kHz
% ¢B Bandwidth 61.814 MHz*

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 134 -

Chain A
. Agilent 14:26:18 Mar 8, 2012 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.67 GHz Trig Free 567600000 GHz
Occupied Bandwidth | |
StartFreq
5.62500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log o 571560600 GHz
16
dB/ - < CF Step
Offst BT T 9.00000008 MHz
245 Huto Man
dB
Freq Offset
Center 5.678 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.7593 MHz % dB -26.00 dB
Transmit Freq Error  -222.365 kHz
% ¢B Bandwidth 52,478 MHz*
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26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 134 -

Chain B
. Agilent 10:45:27 Mar 8, 2012 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.67 GHz Trig Free 567600000 GHz
Occupied Bandwidth | |
| StartFreq
5.62500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log o s 571560000 GHz
16
dB/ 2 s CF Step
Offst : rrlll 9.00800080 MHz
245 Huto Man
dB
Freq Offset
Center 5.678 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 680 kHz #UBH 2 MHz #Sweep 500 ms (1061 ps)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
38.0192 MHz % dB -26.00 dB
Transmit Freq Error  -197.970 kHz
% ¢B Bandwidth £3.412 MHz*

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 134 -

Chain A+B(A)
# Agilent 11:29:50 Mar 8, 2012 R T [Freg/Channel
|
- Center Freq
Ch Freq 5.67 GHz Trig Free 567600000 GHz
Occupied Bandwidth | |
StartFreq
5.62500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log P £ 571560008 GHz
16
dB/ CF Step
Offst N || 9-00000008 MHz
245 Huto Man
dB
Freq Offset
Center 5.678 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
36.7081 MHz % dB -26.00 dB
Transmit Freq Error  -136.580 kHz
% ¢B Bandwidth 48,823 MHz*
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26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 134 -

Chain A+B(B)
. Agilent 11:31:33 Mar 8, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.67 GHz Trig Free 567600000 GHz
Occupied Bandwidth | |
StartFreq
5.62500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log .S | y 571560008 GHz
16
dB/ 2 £ CF Step
Offst || 9.00000000 MHz
245 Huto Man
dB
Freq Offset
Center 5.678 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
36.6607 MHz % dB -26.00 dB
Transmit Freq Error  -41.870 kHz
% ¢B Bandwidth 48,206 MHz*
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<Antenna 2 for 4.5V>

Test Mode : Mode 1~6 Temperature : 23~25C
Test Engineer : [Hank Yu Relative Humidity : |50~53%
802.11a
26dB Bandwidth (MHz)
Channel AIEeEES Pass/Fail
(MHz) SISO MIMO (2Tx)
Chain A Chain B |Chain A+B (A)/Chain A+B (B)
52 5260 24.876 24.403 25.158 24,531 N/A
60 5300 25.164 25.601 24.785 24,928 N/A
64 5320 30.826 26.386 25.657 24.831 N/A
100 5500 24.291 23.951 24.365 23.150 N/A
116 5580 27.264 25.950 24,252 23.806 N/A
140 5700 24.090 23.351 24.336 23.677 N/A
26 dB Bandwidth Plot on 802.11a Channel 52 - Chain A
. Agilent 84:53:52 Jan 21, 2011 RL |Freq/ChanneI
[
Ch Freq 5.6 6 Trig Fres || c sonier fred
Occupied Bandwidth | | i
| StartFreq
523500000 GHz
Ref 20 dBm #Atten 30 dB
#Peak Stop Freq
Log v 528500000 GHz
19
dB/ i = CF Step
Offst Lot 500000000 MHz
21.8 Huto Man
dB
h Freq Offset
Center 5.260 B0 GHz Span 50 Mz || ©-00900000 Hz
#Res BH 300 kHz #UBH 910 kHz  #Sweep 500 ms (1001 pts)
- - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
17.3032 MHz ®x dB -26.00 dB
Transmit Freq Error  -112.096 kHz
% dB Bandwidth 24.876 MHzx
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Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11a Channel 52 - Chain B

- Agilent 04:18:36  Jan 21, 2011 RL [Freg/Channel
|
- Center Freq
Ch Freq 5.26 GHz Trig Free 556600000 GHz
Occupied Bandwidth | |
| StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log PN i > 5.28560600 GHz
16
dB/ & > CF Step
Offst || 5.00660000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.266 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
17.2762 MHz % dB -26.00 dB
Transmit Freq Error  -23.247 kHz
% ¢B Bandwidth 24,483 MHz*

26 dB Bandwidth Plot on 802.11a Channel 52 - Chain A+B(A)

- Agilent 03:32:21 Jan 21, 2011 R [Freq/Channel
|
- Center Freq
Ch Freq 5.26 GHz Trig Free 556600000 GHz
Occupied Bandwidth | |
| StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log - 5.28560600 GHz
16 .4 ~
dB/ < CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.266 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
17.2337 MHz % dB -26.00 dB
Transmit Freq Error  -72.253 kHz
% ¢B Bandwidth 25.158 MHz*
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26 dB Bandwidth Plot on 802.11a Channel 52 - Chain A+B(B)

. Agilent 83:24:85 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.26 GHz Trig Free 556600000 GHz
Occupied Bandwidth | |
| StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log ot o 5.28500000 GHz
16
dB/ 2 £ CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.266 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
16.9919 MHz % dB -26.00 dB

Transmit Freq Error  6.821 kHz
% ¢B Bandwidth 24,531 MHz*

26 dB Bandwidth Plot on 802.11a Channel 60 - Chain A

. Agilent 84:52:57 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log PN ° 532560600 GHz
16
dB/ = < CF Step
Offst || 5.00060008 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.308 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
17.2097 MHz % dB -26.00 dB
Transmit Freq Error  -60.715 kHz
% ¢B Bandwidth 25.164 MHz*
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26 dB Bandwidth Plot on 802.11a Channel 60 - Chain B

- Agilent 04:19:24  Jan 21, 2011 RL [Freg/Channel
|
- Center Freq
Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log PN ' o 532560600 GHz
16
dB/ 2 £ CF Step
Offst [ : 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.308 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
17.3324 MHz % dB -26.00 dB
Transmit Freq Error  -18.756 kHz
% ¢B Bandwidth 25.681 MHz*

26 dB Bandwidth Plot on 802.11a Channel 60 - Chain A+B(A)

. Agilent 93:34:84 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log o ! ° 532560600 GHz
16
dB/ = = CF Step
Offst . 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.308 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
17.2950 MHz % dB -26.00 dB
Transmit Freq Error  -55.891 kHz
% ¢B Bandwidth 24,785 MHz*
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26 dB Bandwidth Plot on 802.11a Channel 60 - Chain A+B(B)

. Agilent 83:23:88 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log P ° 532560600 GHz
16
dB/ P - CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.308 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
17.0215 MHz % dB -26.00 dB
Transmit Freq Error  23.577 kHz
% ¢B Bandwidth 24,928 MHz*

26 dB Bandwidth Plot on 802.11a Channel 64 - Chain A

. Agilent 84:52:81 Jan 21, 2011 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T ol T Stop Freq
Log S PN 5.34560600 GHz
16
dB/ e i, CF Step
Offst || 5.00080008 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.328 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
17.6691 MHz % dB -26.00 dB
Transmit Freq Error  -41.726 kHz
% ¢B Bandwidth 30,826 MHz*
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26 dB Bandwidth Plot on 802.11a Channel 64 - Chain B

. Agilent 84:28:11 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Lag P r Y 5.34500000 GHz
16 =
dB/ - S CF Step
Offst [ || 5.60000800 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.328 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
17.5261 MHz % dB -26.00 dB
Transmit Freq Error  -10.648 kHz
% ¢B Bandwidth 26.386 MHz*

26 dB Bandwidth Plot on 802.11a Channel 64 - Chain A+B(A)

. Agilent 83:34:51 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log o ] > 5.34560600 GHz
16
dB/ 2 & CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.328 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
17.3580 MHz % dB -26.00 dB
Transmit Freq Error  -55.114 kHz
% ¢B Bandwidth 25.657 MHz*
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% Agilent §3:22:03 Jan 21, 2011

26 dB Bandwidth Plot on 802.11a Channel 64 - Chain A+B(B)
RLT [Freq/Channell

Center Freq

Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T I Stop Freq
Log W i ° 5.34560600 GHz
16
dB/ 2 < CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.328 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
17.0371 MHz % dB -26.00 dB
Transmit Freq Error  13.723 kHz
% ¢B Bandwidth 24,831 MHz*

26 dB Bandwidth Plot on 802.11a Channel 100 - Chain A

% Agilent 17:42:20 M

ar 4, 2812

R T |Freq/ChanneI

Center Freq

Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
547500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log > ° 552560000 GHz
16
dB/ CF Step
Offst 5.00000080 MHz
245 Huto Man
dB
Freq Offset
Center 5.508 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
17.0411 MHz % dB -26.00 dB
Transmit Freq Error  -133.859 kHz
% ¢B Bandwidth 24,291 MHz*

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCCID : UZ7AP6

Page Number
Report Issued Date : May 17, 2012
Report Version

1 95 0f 812

. Rev. 05



SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

% Agilent 17:02:50 Mar 4, 2612

26 dB Bandwidth Plot on 802.11a Channel 100 - Chain B
R T |Freq/ChanneI

Center Freq

Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
547500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log - o 5.52500000 GHz
16
dB/ o & CF Step
Offst 5.00006000 MHz
gffst | — | Mar
dB
Freq Offset
Center 5.508 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
17.80574 MHz % dB -26.00 dB
Transmit Freq Error  -1508.622 kHz
% ¢B Bandwidth 23.951 MHz*

26 dB Bandwidth Plot on 802.11a Channel 100 - Chain A+B(A)
% Agilent 16:43:56 Mar 4, 2612

R T |Freq/ChanneI

Center Freq

Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
547500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log " 5.52560600 GHz
16 C A
dB/ xd = CF Step
Offst 5.00006000 MHz
245 Huto Man
dB
Freq Offset
Center 5.508 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
17.1715 MHz % dB -26.00 dB
Transmit Freq Error  -195.714 kHz
% ¢B Bandwidth 24,365 MHz*
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26 dB Bandwidth Plot on 802.11a Channel 100 - Chain A+B(B)

. Agilent 17:08:18 Mar 4, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
547500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log o o 5.52560600 GHz
16
dB/ = = CF Step
Offst 5.00006000 MHz
245 Huto Man
dB
Freq Offset
Center 5.508 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
16.9284 MHz % dB -26.00 dB
Transmit Freq Error  -32.006 kHz
% ¢B Bandwidth 23.158 MHz*

26 dB Bandwidth Plot on 802.11a Channel 116 - Chain A

% Agilent 17:40:48 Mar 4, 2612

R T |Freq/ChanneI

Center Freq

Ch Freq 5.58 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
StartFreq
5.55500608 GHz
Ref 26 dBm #Atten 20 dB
#Peak Stop Freq
Log ° ° 566560600 GHz
1@
dB/ - pi? = CF Step
Offst 5.00006000 MHz
245 Huto Man
dB
Freq Offset

Center 5.580 88 GHz

#Res BH 300 kHz #YBW 918 kHz

Span 50 MHz B.0BE0AGEE Hz
#Sweep 500 ms (1061 ps)

Occupied Bandwidth

17.4442 MHz
Transmit Freq Error  -161.812 kHz
% dB Banduidth 27.264 MHz*

Signal Track
Occ BH % Pwr 99.88 % Non OFf]
x dB -26.60 dB
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26 dB Bandwidth Plot on 802.11a Channel 116 - Chain B
- Agilent 17:08:25 Mar 4, 20812

R T |Freq/ChanneI

Center Freq

Ch Freq 5.58 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
StartFreq
5.50500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Lag o S 5.6A500008 GHz
16
dB/ 2 & CF Step
Offst 5.00006000 MHz
245 Huto Man
dB
Freq Offset
Center 5.566 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
17.2799 MHz % dB -26.00 dB
Transmit Freq Error  -1408.244 kHz
% ¢B Bandwidth 25.958 MHz*

26 dB Bandwidth Plot on 802.11a Channel 116 - Chain A+B(A)

. Agilent 16:44:53 Mar 4, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.58 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
StartFreq
5.50500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log o P 566560600 GHz
16
dB/ =2 < CF Step
Offst [T w||| 5-00600008 MHz
245 Huto Man
dB
Freq Offset
Center 5.566 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
17.1872 MHz % dB -26.00 dB

Transmit Freq Error  -166.475 kHz
% ¢B Bandwidth 24,252 MHz*
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SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

% Agilent 16:58:12 Mar 4, 2612

26 dB Bandwidth Plot on 802.11a Channel 116 - Chain A+B(B)
R T |Freq/ChanneI

Center Freq

Ch Freq 5.58 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
StartFreq
5.50500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log Py ° 566560600 GHz
16
dB/ = < CF Step
Offst Ao || 5.66000006 MHz
245 |[{Rute Man
dB
Freq Offset
Center 5.566 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
16.9717 MHz % dB -26.00 dB
Transmit Freq Error  -22.914 kHz
% ¢B Bandwidth 23.806 MHz*

26 dB Bandwidth Plot on 802.11a Channel 140 - Chain A

. Agilent 17:41:42 Mar 4, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.7 GHz Trig Free 5760600000 GHz
Occupied Bandwidth | |
StartFreq
5.67500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log " o 5.72500000 GHz
16
dB/ > £ CF Step
Offst 5.00006000 MHz
245 [ —7Al|Auta Man
dB
Freq Offset
Center 5.708 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
17.8799 MHz % dB -26.00 dB

Transmit Freq Error  -191.917 kHz
% ¢B Bandwidth 24,098 MHz*
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SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

% Agilent 17:06:48 Mar 4, 2612

26 dB Bandwidth Plot on 802.11a Channel 140 - Chain B
R T |Freq/ChanneI

Ch Freq
Occupied Bandwidth

3.7 GHz

Trig Free

Center Freq
5.70000000 GHz

Ref 28 dBm

#Atten 20 dB

StartFreq
5.67500000 GHz

#Peak Stop Freq
Log o o 572500800 GHz
19
dB/ > € CF Step
Offst 500000000 MHz
245 [© “elllAuta Man
dB

Freq Offset
Center 5.760 60 GHz Span 50 Mz || ©-00900000 Hz
#Res BH 300 kHz #UBH 910 kHz  #Sweep 500 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0Ff
17.0886 MHz x dB -26.09 dB
Transmit Freq Error  -139.836 kHz
% dB Bandwidth 23.351 MHzx

26 dB Bandwidth Plot on 802.11a Channel 140 - Chain A+B(A)

. Agilent 16:43:16 Mar 4, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.7 GHz Trig Free 5760600000 GHz
Occupied Bandwidth | |
| StartFreq
5.67500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log o o 5.72500000 GHz
16
dB/ CF Step
Offst 5.00006000 MHz
245 = Huto Man
dB
Freq Offset
Center 5.708 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
17.1253 MHz % dB -26.00 dB

Transmit Freq Error  -213.177 kHz
% ¢B Bandwidth 24,336 MHz*
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seomron 1as.  FCC RF Test Report

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11a Channel 140 - Chain A+B(B)

% Agilent 16:59:32 Mar 4, 2612

R T |Freq/ChanneI

Center Freq

Ch Freq 5.7 GHz Trig Free 5760600000 GHz
Occupied Bandwidth | |
StartFreq
5.67500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak I Stop Freq
Log S g 5.72500000 GHz
16
dB/ > £ CF Step
Offst 5.00006000 MHz
245 T [Auto Man
dB
Freq Offset
Center 5.708 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
16.9331 MHz % dB -26.00 dB
Transmit Freq Error  -42.354 kHz
% ¢B Bandwidth 23.677 MHz*

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCCID : UZ7AP6

Page Number : 101 of 812
Report Issued Date : May 17, 2012
Report Version : Rev. 05



Report No. : FR092308-08

SPORTON LAB.

FCC RF Test Report

Test Mode : Mode 7~12 Temperature : 23~25C
Test Engineer : [Hank Yu Relative Humidity : |50~53%
802.11n (BW 20MHz)
Frequenc 26dB Bandwidth (MHz)
Channel q y Pass/Fail
(MHz) SISO MIMO (2Tx)
Chain A Chain B |Chain A+B(A)|Chain A+B(B)
52 5260 25.937 26.379 25.376 26.007 N/A
60 5300 25.780 25.891 26.073 26.631 N/A
64 5320 28.731 26.319 26.811 28.608 N/A
100 5500 25.026 24.991 23.954 24.272 N/A
116 5580 42.911 26.745 27.015 24.758 N/A
140 5700 25.166 24.469 23.639 24,542 N/A
26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 52
- Chain A
- Agilent 04:49:28  Jan 21, 2011 R T [Freq/Channel
[
Ch Freq  5.26 o Trig Fres || c sonier fred
Occupied Bandwidth | | i
StartFreq
523500000 GHz
Ref 20 dBm #Atten 30 dB
#Peak Stop Freq
Log o ° 528500000 GHz
19
dB/ 2 4 CF Step
Offst PP 500000000 MHz
21.8 Huto Man
dB
| Freq Offset
Center 5.266 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #UBH 910 kHz  #Sweep 500 ms (1001 pts)
- - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.3911 MHz % dB -26.00 dB
Transmit Freq Error  -51.428 kHz
% dB Bandwidth 25.937 MHzx
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 52

-Chain B
. Agilent 84:23:82 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.26 GHz Trig Free 556600000 GHz
Occupied Bandwidth | |
StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 30 dB

#Peak I Stop Freq
Log & i o! 5.28500000 GHz

16
dB/ > 4 CF Step
Offst P 5.00006000 MHz
21.8 Huto Man

dB
Freq Offset
Center 5.266 60 GHz Span 50 MHz || 000000000 Hz

#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.3629 MHz % dB -26.00 dB
Transmit Freq Error  -3.415 kHz
% ¢B Bandwidth 26,379 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 52 - Chain

A+B(A)
. Agilent 93:39:21 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.26 GHz Trig Free 556600000 GHz
Occupied Bandwidth | |
| StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log P ] " 5.28560600 GHz
16
dB/ > £ CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.266 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.3293 MHz % dB -26.00 dB
Transmit Freq Error  -34.316 kHz
% ¢B Bandwidth 25.376 MHz*
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 52 - Chain

A+B(B)
. Agilent 83:17:41 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.26 GHz Trig Free 556600000 GHz
Occupied Bandwidth | |
| StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log p ] > 5.28500000 GHz
16
dB/ CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.266 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.1948 MHz % dB -26.00 dB

Transmit Freq Error  7.885 kHz
% ¢B Bandwidth 26,087 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 60

- Chain A
. Agilent 84:58:15 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log o ' o 5.32500000 GHz
16
dB/ =2 & CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.308 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.3931 MHz % dB -26.00 dB
Transmit Freq Error  -25.241 kHz
% ¢B Bandwidth 25,788 MHz*
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SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 60

-Chain B
. Agilent 84:22:89 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB

#Peak Stop Freq
Log P ° 5.32500000 GHz

16
dB/ 2 e CF Step
Offst [ 5.00000080 MHz
21.8 Huto Man

dB
Freq Offset
Center 5.308 60 GHz Span 50 MHz || 000000000 Hz

#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.3998 MHz % dB -26.00 dB

Transmit Freq Error  6.123 kHz
% ¢B Bandwidth 25.891 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 60 - Chain

A+B(A)
. Agilent 83:37:88 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log S o 5.32500000 GHz
16
dB/ = £ CF Step
Offst [P et | 5.00600008 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.308 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.3323 MHz % dB -26.00 dB
Transmit Freq Error  -33.467 kHz
% ¢B Bandwidth 26.873 MHz*
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SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 60 - Chain

A+B(B)
. Agilent 83:20:10 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak I Stop Freq
Log > ° 532560600 GHz
16
dB/ = = CF Step
Offst || 5-00600008 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.308 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.3093 MHz % dB -26.00 dB
Transmit Freq Error  -584.185 Hz
% ¢B Bandwidth 26.631 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 64

- Chain A
. Agilent 84:51:85 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T T T Stop Freq
Log !<> <>! 5.34500000 GHz
18 = — =
dB/ < CF Step
Offst [ 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.328 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.3801 MHz % dB -26.00 dB
Transmit Freq Error  -33.542 kHz
% ¢B Bandwidth 28.731 MHz*
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SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 64

-Chain B
. Agilent 84:21:19 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak I I Stop Freq
Log <& i ol 5.34500000 GHz
16
dB/ £ < CF Step
Offst 7 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.328 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.3880 MHz % dB -26.00 dB

Transmit Freq Error 4,461 kHz
% ¢B Bandwidth 26,319 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 64 - of

Chain A+B(A)
. Agilent 93:36:16 Jan 21, 2011 R |Freq/ChanneI
|
- Center Freq
Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log S Py 5.34560600 GHz
19 + &
dB/ : o CF Step
Offst [ “ 500086000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.328 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.4480 MHz % dB -26.00 dB
Transmit Freq Error  -26.232 kHz
% ¢B Bandwidth 26.811 MHz*
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 64 - of

Chain A+B(B)
. Agilent 83:21:82 Jan 21, 2011 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log P ° 5.34560600 GHz
16
dB/ - L CF Step
Offst [* | 500006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.328 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.3920 MHz % dB -26.00 dB

Transmit Freq Error 6,433 kHz
% ¢B Bandwidth 28,683 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 100

- Chain A
# Agilent 17:37:20 Mar 4, 2612 R T [Freg/Channel
|
- Center Freq
Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
StartFreq
547500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log " o 552560000 GHz
16
dB/ - €« CF Step
Offst 5.00000080 MHz
245 T [Auto Man
dB
Freq Offset
Center 5.508 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.2074 MHz % dB -26.00 dB
Transmit Freq Error  -61.998 kHz
% ¢B Bandwidth 25.826 MHz*
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 100

-Chain B
. Agilent 17:11:59 Mar 4, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
547500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log p ! ° 5.52560600 GHz
16
dB/ £ CF Step
Offst 5.00006000 MHz
S B B B E futo Mar
dB
Freq Offset
Center 5.508 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.2440 MHz % dB -26.00 dB
Transmit Freq Error  -70.756 kHz
% ¢B Bandwidth 24,991 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 100 -

Chain A+B(A)
. Agilent 16:48:58 Mar 4, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
547500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak T T Stop Freq
Log o | [ & 5.52500008 GHz
16
dB/ = = CF Step
Offst 5.00006000 MHz
245 Huto Man
dB
Freq Offset
Center 5.508 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.9905 MHz % dB -26.00 dB
Transmit Freq Error  25.893 kHz
% ¢B Bandwidth 23.954 MHz*
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SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 100 -

Chain A+B(B)
. Agilent 16:55:11 Mar 4, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
547500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak I Stop Freq
Log o N 5.52560600 GHz
16
4B/ > < CF Step
Offst 5.00006000 MHz
245 Huto Man
dB
Freq Offset
Center 5.508 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.2096 MHz % dB -26.00 dB
Transmit Freq Error  -6.863 kHz
% ¢B Bandwidth 24,272 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 116

- Chain A
# Agilent 17:39:50 Mar 4, 2012 R T [Freg/Channel
|
- Center Freq
Ch Freq 5.58 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
5.50500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log " ‘ 5.60500000 GHz
16
dB/ - LN CF Step
Offst 5.00000080 MHz
245 Huto Man
dB
Freq Offset
Center 5.566 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
20.8099 MHz % dB -26.00 dB
Transmit Freq Error  75.258 kHz
% ¢B Bandwidth 42,911 MHz*
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 116

-Chain B
. Agilent 17:09:18 Mar 4, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.58 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
StartFreq
5.50500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log & 73 5.60500000 GHz
16
dB/ = & CF Step
Offst 7 5.00000080 MHz
245 Huto Man
dB
Freq Offset
Center 5.566 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.3468 MHz % dB -26.00 dB
Transmit Freq Error  -31.716 kHz
% ¢B Bandwidth 26.745 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 116 -

Chain A+B(A)
% Agilent 16:45:58 Mar 4, 2012 R T [Freg/Channel
|
- Center Freq
Ch Freq 5.58 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
5.50500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log LA % 566560600 GHz
16 = &
dB/ CF Step
Offst 5.00006000 MHz
245 Huto Man
dB
Freq Offset
Center 5.566 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.2867 MHz % dB -26.00 dB
Transmit Freq Error  23.367 kHz
% ¢B Bandwidth 27.815 MHz*
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 116 -

Chain A+B(B)
. Agilent 16:56:46 Mar 4, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.58 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
5.50500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak .1 T Stop Freq
Log K ° 566560600 GHz
16
dB/ o2 3 CF Step
Offst 5.00006000 MHz
245 Huto Man
dB
Freq Offset
Center 5.566 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.3204 MHz % dB -26.00 dB
Transmit Freq Error 18,162 kHz
% ¢B Bandwidth 24,758 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 140

- Chain A
# Agilent 17:38:02 Mar 4, 2012 R T [Freg/Channel
|
- Center Freq
Ch Freq 5.7 GHz Trig Free 5760600000 GHz
Occupied Bandwidth | |
| StartFreq
5.67500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log e o 5.72500000 GHz
16
dB/ > < CF Step
Offst 5.00006000 MHz
Offst Lo bl it
dB
Freq Offset
Center 5.708 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.2161 MHz % dB -26.00 dB
Transmit Freq Error  -1081.846 kHz
% ¢B Bandwidth 25.166 MHz*
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SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 140

-Chain B
. Agilent 17:19:59 Mar 4, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.7 GHz Trig Free 5760600000 GHz
Occupied Bandwidth | |
StartFreq
5.67500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log o o 5.72500000 GHz
16
dB/ CF Step
Offst 5.00006000 MHz
245 [T T {Auto Man
dB
Freq Offset
Center 5.708 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.2002 MHz % dB -26.00 dB
Transmit Freq Error  -854.307 kHz
% ¢B Bandwidth 24,463 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 140 -

Chain A+B(A)
# Agilent 16:42:22 Mar 4, 2612 R T [Freg/Channel
|
- Center Freq
Ch Freq 5.7 GHz Trig Free 5760600000 GHz
Occupied Bandwidth | |
| StartFreq
5.67500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log e > 5.72500000 GHz
16
dB/ > £ CF Step
Offst 5.00006000 MHz
245 Huto Man
dB
Freq Offset
Center 5.708 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.1221 MHz % dB -26.00 dB
Transmit Freq Error  -5.859 kHz
% ¢B Bandwidth 23.639 MHz*
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SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 140 -

Chain A+B(B)
. Agilent 16:55:55 Mar 4, 2612 R T |Freq/ChanneI
|
Ch Freq 5.7 OFz Trig Fres ||  sonter fred
Occupied Bandwidth | |

StartFreq
5.67500000 GHz

Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log & o 5.72500000 GHz
16
dB/ CF Step
Offst 5.00000008 MHz
24.5 Auto Man
dB

Freq Offset

5.00000000 Hz

Center 5,708 80 GHz Span 58 MHz

#Res BH 300 kHz #UBH 910 kHz  #Sweep 508 ms (1001 pts)

Occupied Bandwidth Occ BH Z PWr  99.00 7
18.1981 MHz % dB -26.00 dB

Transmit Freq Error  -17.893 kHz

% dB Banduidth 24.542 MHz*

Signal Track
On Off]

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
FCCID : UZ7AP6

Page Number
Report Issued Date : May 17, 2012
Report Version

1 114 of 812

. Rev. 05



FCCRF

SPORTON LAB.

Test Report

Report No. : FR092308-08

Test Mode : Mode 13~17 Temperature : 23~25C
Test Engineer : [Hank Yu Relative Humidity : |50~53%
802.11n (BW 40MHz)
26dB Bandwidth (MHz)
Channel Fre'(;]ﬂLlj_'ency Pass/Fail
(MH2) SISO MIMO (2Tx)
Chain A Chain B |Chain A+B(A)|Chain A+B(B)
54 5270 80.266 77.263 52.164 49.197 N/A
62 5310 51.810 53.301 52.890 51.036 N/A
102 5510 52.259 53.013 48.410 47.916 N/A
110 5550 70.004 65.084 49.071 48.112 N/A
134 5670 51.061 52.319 47.736 48.637 N/A
26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 54
- Chain A
. Agilent 84:55:16 Jan 21, 2011 RL |Freq/ChanneI
[
- Center Fre
Ch Freq 527 6z Trig Free (| c soanmann oo
Occupied Bandwidth | |
| StartFreq
522500000 GHz
Ref 20 dBm #Atten 30 dB
#Peak Stop Freq
Log Py % 531500000 GHz
1@ .....
dB/ L CF Step
Offst 9.00000000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.278 60 Ghz Span 90 MHz || ©-00000000 Hz
#Res BH 910 kHz #UBH 2.7 MHz  #Sweep 500 ms (1691 pts)
- - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
49,0902 MHz X dB 2600 &5
Transmit Freq Error  -531.302 kHz
% dB Bandwidth 80.266 MHzx
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SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 54

-Chain B
. Agilent 84:17:33 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.27 GHz Trig Free 557600000 GHz
Occupied Bandwidth | |
| StartFreq
5.22500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log £ 3 £.31500000 GHz
10 e —
dB/ CF Step
Offst 9.00000080 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.278 60 Ghz Span 90 MHz || ©-00000000 Hz
#Res BH 918 kHz #WBH 2.7 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
39.3760 MHz % dB -26.00 dB
Transmit Freq Error 34,891 kHz
% ¢B Bandwidth 77.263 MHz*

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 54 - Chain

A+B(A)
. Agilent 93:29:44 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.27 GHz Trig Free 557600000 GHz
Occupied Bandwidth | |
| StartFreq
5.22500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log " 531560600 GHz
16
dB/ CF Step
Offst [P 9.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.278 60 Ghz Span 90 MHz || ©-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.6430 MHz % dB -26.00 dB
Transmit Freq Error  -188.448 kHz
% ¢B Bandwidth 52.164 MHz*

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX . 886-3-328-4978

FCCID : UZ7AP6

Page Number
Report Issued Date : May 17, 2012
Report Version

: 116 of 812

. Rev. 05



SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 54 - Chain

A+B(B)
. Agilent 83:25:29 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.27 GHz Trig Free 557600000 GHz
Occupied Bandwidth | |
| StartFreq
5.22500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak I Stop Freq
Log i I 531560600 GHz
16
dB/ CF Step
Offst 9.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.278 60 Ghz Span 90 MHz || ©-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
36.8946 MHz % dB -26.00 dB

Transmit Freq Error 2,926 kHz
% ¢B Bandwidth 49,197 MHz*

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 62

- Chain A
. Agilent 84:56:26 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.31 GHz Trig Free 531606000 GHz
Occupied Bandwidth | |
StartFreq
5.26500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T T Stop Freq
Log ! | 5.35560600 GHz
16
dB/ 2 & CF Step
Offst [ o | 9.60000060 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.316 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.6925 MHz % dB -26.00 dB
Transmit Freq Error  -152.282 kHz
% ¢B Bandwidth 51.818 MHz*
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 62

-Chain B
. Agilent 84:16:35 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.31 GHz Trig Free 531606000 GHz
Occupied Bandwidth | |
StartFreq
5.26500000 GHz
Ref 28 dBm #Atten 30 dB

#Peak Stop Freq
Log o " 5.35500000 GHz

16
dB/ = £ CF Step
Offst o[ 9.00000000 MHz
21.8 Huto Man

dB
Freq Offset
Center 5.316 60 GHz Span 90 MHz || ©-00000000 Hz

#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.5594 MHz % dB -26.00 dB
Transmit Freq Error  -38.533 kHz
% ¢B Bandwidth 53.301 MHz*

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 62 - Chain

A+B(A)
- Agilent 03:28:37  Jan 21, 2011 R [Freq/Channel
|
- Center Freq
Ch Freq 5.31 GHz Trig Free 531606000 GHz
Occupied Bandwidth | |
| StartFreq
5.26500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak I Stop Freq
Log o I 5.35560600 GHz
16
dB/ - CF Step
Offst 9.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.316 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #Sweep DOB ms (LOA1 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.7451 MHz % dB -26.00 dB
Transmit Freq Error  -228.651 kHz
% ¢B Bandwidth 52,898 MHz*
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 62 - Chain

A+B(B)
. Agilent 83:26:23 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.31 GHz Trig Free 531606000 GHz
Occupied Bandwidth | |
| StartFreq
5.26500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log | 5.35560600 GHz
16
dB/ < CF Step
Offst 9.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.316 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.1677 MHz % dB -26.00 dB
Transmit Freq Error  20.756 kHz
% ¢B Bandwidth 51.836 MHz*

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 102 -

Chain A
. Agilent 17:34:30 Mar 4, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.51 GHz Trig Free 551606000 GHz
Occupied Bandwidth | |
| StartFreq
5.46500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log | . 555500800 GHz
16 2 id
dB/ 3 (— CF Step
Offst - 9.00006000 MHz
245 ~flAuta Man
dB
Freq Offset
Center 5.510 80 GHz Span 90 Mz || ©-00900000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.7855 MHz % dB -26.00 dB
Transmit Freq Error  -254.423 kHz
% ¢B Bandwidth 52.253 MHz*
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 102 -

Chain B
. Agilent 17:13:54 Mar 4, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.51 GHz Trig Free 551606000 GHz
Occupied Bandwidth | |
| StartFreq
5.46500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log T 555560600 GHz
16 ¢ id
dB/ CF Step
Oftst - % 9.60000000 Mz
e a0 i
dB
Freq Offset
Center 5.516 60 GHz Span 90 MHz || ©-00000000 Hz

#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.7061 MHz % dB -26.00 dB
Transmit Freq Error  -228.279 kHz
% ¢B Bandwidth 53.813 MHz*

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 102 -

Chain A+B(A)
. Agilent 16:49:10 Mar 4, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.51 GHz Trig Free 551606000 GHz
Occupied Bandwidth | |
| StartFreq
5.46500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log Y 555560600 GHz
16 k: T
dB/ 3 o CF Step
Offst 9.00006000 MHz
245 Huto Man
dB
Freq Offset
Center 5.516 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
36.6202 MHz % dB -26.00 dB
Transmit Freq Error  -133.360 kHz
% ¢B Bandwidth 48,418 MHz*
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 102 -

Chain A+B(B)

% Agilent 16:53:34 Mar 4, 2612

R T |Freq/ChanneI

Center Freq

Ch Freq 5.51 GHz Trig Free 551606000 GHz
Occupied Bandwidth | |
StartFreq
5.46500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log T 555500800 GHz
16
dB/ Y = CF Step
Offst 9.00006000 MHz
245 [ Huto Man
dB
Freq Offset

Center 5.510 88 GHz

#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
36.6188 MHz % dB -26.00 dB
Transmit Freq Error  -23.934 kHz
% ¢B Bandwidth 47.916 MHz*

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 110 -

Chain A

% Agilent 17:33:43 Mar 4, 2612

R T |Freq/ChanneI

Center Freq

Ch Freq 5.55 GHz Trig Free 506000 GHz
Occupied Bandwidth | |
StartFreq
5.50500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log o T 3 J 559500008 GHz
16
B/ | T CF Step
Offst 9.00006000 MHz
245 Huto Man
dB
Freq Offset

5.00000000 Hz

Center 5,550 80 GHz Span 98 MHz
#Res BH 680 kHz #UBH 2 MHz #Sweep 500 ms (1061 ps)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
38.5588 MHz % dB -26.00 dB
Transmit Freq Error  -371.887 kHz
% ¢B Bandwidth 70,004 MHz*
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SPORTON LAB.

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 110 -

Chain B
. Agilent 17:14:47 Mar 4, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.55 GHz Trig Free 506000 GHz
Occupied Bandwidth | |
| StartFreq
5.50500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log p 3 5.59560600 GHz
16
dB/ = T TOTO A I RN N SN R AT £ CF Step
Offsr | 4| 9.00000000 MH2
245 Huto Man
dB
Freq Offset
Center 5.550 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 680 kHz #UBH 2 MHz #Sweep 500 ms (1061 ps)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.9727 MHz % dB -26.00 dB
Transmit Freq Error  -227.382 kHz
% ¢B Bandwidth £5.084 MHz*

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 110 -

Chain A+B(A)
# Agilent 16:47:59 Mar 4, 2612 R T [Freg/Channel
|
- Center Freq
Ch Freq 5.55 GHz Trig Free 506000 GHz
Occupied Bandwidth | |
| StartFreq
5.50500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log o I < 559560600 GHz
16
dB/ # = CF Step
Offst PP ity 900006000 MHz
245 Huto Man
dB
Freq Offset
Center 5.550 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #Sweep DOB ms (LOA1 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
36.7181 MHz % dB -26.00 dB
Transmit Freq Error  -160.845 kHz
% ¢B Bandwidth 43,871 MHz*
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 110 -

Chain A+B(B)
. Agilent 16:52:49 Mar 4, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.55 GHz Trig Free 506000 GHz
Occupied Bandwidth | |
| StartFreq
5.50500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log < 5 559560600 GHz
16
dB/ 22 = CF Step
Offst =™ Hwsml|| 9.00006600 MHz
245 Huto Man
dB
Freq Offset
Center 5.550 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
36.7108 MHz % dB -26.00 dB
Transmit Freq Error  -33.410 kHz
% ¢B Bandwidth 48,112 MHz*

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 134 -

Chain A
% Agilent 17:32:55 Mar 4, 2012 R T [Freg/Channel
|
- Center Freq
Ch Freq 5.67 GHz Trig Free 567600000 GHz
Occupied Bandwidth | |
StartFreq
5.62500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log . 571560000 GHz
16
dB/ CF Step
Offst (0 9.00000080 MHz
245 Huto Man
dB
Freq Offset
Center 5.678 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
37.7362 MHz % dB -26.00 dB
Transmit Freq Error  -188.582 kHz
% ¢B Bandwidth 51.861 MHz*
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SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 134 -

Chain B
. Agilent 17:17:29 Mar 4, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.67 GHz Trig Free 567600000 GHz
Occupied Bandwidth | |
StartFreq
5.62500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log N " 5.71500000 GHz
16
dB/ > < CF Step
Offst [ 9.00008008 MHz
245 Huto Man
dB
Freq Offset
Center 5.678 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)
- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
% dB -26.00 dB

% ¢B Bandwidth

Transmit Freq Error

37.6813 MHz

-191.174 kHz
32.319 MHz*

26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 134 -

Chain A+B(A)
# Agilent 16:50:32 Mar 4, 2012 R T [Freg/Channel
|
- Center Freq
Ch Freq 5.67 GHz Trig Free 567600000 GHz
Occupied Bandwidth | |
| StartFreq
5.62500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log P I < 571560600 GHz
16
dB/ CF Step
Offst 9.00006000 MHz
245 | Huto Man
dB
Freq Offset
Center 5.678 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #Sweep DOB ms (LOA1 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
36.6293 MHz % dB -26.00 dB
Transmit Freq Error  -126.628 kHz
% ¢B Bandwidth 47,736 MHz*
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26 dB Bandwidth Plot on 802.11n (BW 40MHz) Channel 134 -

Chain A+B(B)
. Agilent 16:52:67 Mar 4, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.67 GHz Trig Free 567600000 GHz
Occupied Bandwidth | |
StartFreq
5.62500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log " 4 571560008 GHz
16
dB/ pee CF Step
Offst 9.00006000 MHz
245 Huto Man
dB
Freq Offset
Center 5.678 60 GHz Span 90 MHz || ©-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
36.6813 MHz % dB -26.00 dB
Transmit Freq Error  -34.678 kHz
% ¢B Bandwidth 48,637 MHz*
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SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

<Antenna 2 for 3.3V>

Test Mode : Mode 1~6 Temperature : 23~25C
Test Engineer : [Hank Yu Relative Humidity : |50~53%
802.11a
26dB Bandwidth (MHz)
Channel AIEeEES Pass/Fail
(MHz) SISO MIMO (2Tx)
Chain A Chain B |Chain A+B (A)/Chain A+B (B)
52 5260 26.281 29.122 24.708 24.219 N/A
60 5300 25.045 26.209 24.957 24.163 N/A
64 5320 32.679 28.728 25.616 25.416 N/A
100 5500 23.959 24.087 24.067 23.071 N/A
116 5580 33.195 25.840 25.185 24.573 N/A
140 5700 24.157 23.280 23.899 23.849 N/A
26 dB Bandwidth Plot on 802.11a Channel 52 - Chain A
. Agilent 22:27:59 Jan 20, 2011 RL |Freq/ChanneI
[
Ch Freq 5.6 6 Trig Fres || c sonier fred
Occupied Bandwidth | | i
| StartFreq
523500000 GHz
Ref 20 dBm #Atten 30 dB
#Peak Stop Freq
Log o ° 528500000 GHz
19
dB/ 2 < CF Step
Offst P 500000000 MHz
21.8 Huto Man
dB
| Freq Offset
Center 5.260 B0 GHz Span 50 Mz || ©-00900000 Hz
#Res BH 300 kHz #UBH 910 kHz  #Sweep 500 ms (1001 pts)
- - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
17.3744 Mz X dB 26,00 dB
Transmit Freq Error  -51.843 kHz
% dB Bandwidth 26.281 MHzx
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Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11a Channel 52 - Chain B

. Agilent 23:34:10 Jan 20, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.26 GHz Trig Free 556600000 GHz
Occupied Bandwidth | |
| StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log po ° 5.28560600 GHz
16
dB/ =2 -5 CF Step
Offst T || 5.00600008 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.266 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
17.3993 MHz % dB -26.00 dB
Transmit Freq Error  -5.406 kHz
% ¢B Bandwidth 29.122 MHz*

26 dB Bandwidth Plot on 802.11a Channel 52 - Chain A+B(A)

. Agilent 90:38:27 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.26 GHz Trig Free 556600000 GHz
Occupied Bandwidth | |
| StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log o | . 5.28560600 GHz
16
dB/ > £ CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.266 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
17.3495 MHz % dB -26.00 dB
Transmit Freq Error  -183.817 kHz
% ¢B Bandwidth 24,783 MHz*
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SPORTON LAB.

FCC RF Test Report

Report No. : FR092308-08

% Agilent 88:22:37 Jan 21, 2011

26 dB Bandwidth Plot on 802.11a Channel 52 - Chain A+B(B)
R T |Freq/ChanneI

Center Freq

Ch Freq 5.26 GHz Trig Free 556600000 GHz
Occupied Bandwidth | |
| StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log o > 5.28560600 GHz
16
dB/ > £ CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.266 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
16.9986 MHz % dB -26.00 dB

Transmit Freq Error  7.882 kHz
% ¢B Bandwidth 24,213 MHz*

26 dB Bandwidth Plot on 802.11a Channel 60 - Chain A

. Agilent 22:28:46  Jan 20, 2011 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log o ° 5.32500000 GHz
16
dB/ i & CF Step
Offst [ 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.308 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
17.3345 MHz % dB -26.00 dB

Transmit Freq Error  -53.811 kHz
% ¢B Bandwidth 25.845 MHz*
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FCC RF Test Report

SPORTON LAB.

Report No. : FR092308-08

26 dB Bandwidth Plot on 802.11a Channel 60 - Chain B

- Agilent 23:33:04  Jan 26, 2011 RL [Freg/Channel
|
- Center Freq
Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log o : o 5.32500000 GHz
16
dB/ £ <. CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.308 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
17.3789 MHz % dB -26.00 dB
Transmit Freq Error  -33.691 kHz
% ¢B Bandwidth 26.203 MHz*

26 dB Bandwidth Plot on 802.11a Channel 60 - Chain A+B(A)

. Agilent 80:31:42 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log o o 5.32500000 GHz
16
dB/ > £ CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.308 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
17.2294 MHz % dB -26.00 dB
Transmit Freq Error  -208.113 kHz
% ¢B Bandwidth 24,957 MHz*
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26 dB Bandwidth Plot on 802.11a Channel 60 - Chain A+B(B)

. Agilent 80:21:38 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log o o 5.32500000 GHz
16
dB/ = £ CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.308 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
17.0148 MHz % dB -26.00 dB

Transmit Freq Error  8.754 kHz
% ¢B Bandwidth 24,163 MHz*

26 dB Bandwidth Plot on 802.11a Channel 64 - Chain A

. Agilent 22:29:56  Jan 20, 2011 RL Freq/Channel
|
Ch Freq 5.32 Ghz Trig Frec || . CENter Freq

Occupied Bandwidth

2.32080880 GHz

StartFreq
5.29500008 GHz

Ref 28 dBm #Atten 30 dB
#Peak T I Stop Freq
Log Y Y 5.34560600 GHz
16
dB/ e 23 CF Step
Offst [ =il| 5.66000006 MHz
21.8 Huto Man
dB

Freq Offset
Center 5.320 B0 GHz Span 50 Mz || ©-00900000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
17.6974 MHz % dB -26.00 dB
Transmit Freq Error  -17.786 kHz
% ¢B Bandwidth 32,679 MHz*
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26 dB Bandwidth Plot on 802.11a Channel 64 - Chain B

. Agilent 23:31:43  Jan 20, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log pv ° 5.34560600 GHz
16
dB/ e i CF Step
Offst [ 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.328 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
17.6685 MHz % dB -26.00 dB
Transmit Freq Error  -23.679 kHz
% ¢B Bandwidth 28,728 MHz*

26 dB Bandwidth Plot on 802.11a Channel 64 - Chain A+B(A)

. Agilent 80:32:36 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log P ! N 5.34560600 GHz
16
dB/ > £ CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.328 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
17.4117 MHz % dB -26.00 dB
Transmit Freq Error  -63.424 kHz
% ¢B Bandwidth 25.616 MHz*
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26 dB Bandwidth Plot on 802.11a Channel 64 - Chain A+B(B)

. Agilent 90:28:37 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T T Stop Freq
Log D I o 5.34560600 GHz
16
dB/ = £ CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.320 B0 GHz Span 50 Mz || ©-00900000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
17.8354 MHz % dB -26.00 dB
Transmit Freq Error 20,718 kHz
% ¢B Bandwidth 25.416 MHz*

26 dB Bandwidth Plot on 802.11a Channel 100 - Chain A

. Agilent 15:07:30 Mar 8, 2012 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
StartFreq
547500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log o o 5.52560600 GHz
16
dB/ > « CF Step
Offst * 5.00006000 MHz
gffst et omrlll et Mar
dB
Freq Offset
Center 5.508 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
17.1395 MHz % dB -26.00 dB

Transmit Freq Error  -181.584 kHz
% ¢B Bandwidth 23.953 MHz*
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% Agilent 15:38:58 Mar 8§, 2612

26 dB Bandwidth Plot on 802.11a Channel 100 - Chain B

R T |Freq/ChanneI

Center Freq

Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
547500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log o ° 5.52560600 GHz
16
dB/ 3 £ CF Step
Offst 5.00006000 MHz
245 ~ [ljute Man
dB
Freq Offset
Center 5.508 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
17.1298 MHz % dB -26.00 dB
Transmit Freq Error  -176.813 kHz
% ¢B Bandwidth 24,887 MHz*

26 dB Bandwidth Plot on 802.11a Channel 100 - Chain A+B(A)

# Agilent 19:39:49 Mar 8, 2012

R T |Freq/ChanneI

Center Freq

Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
547500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log 5.52560600 GHz
16 . A4
dB/ = © CF Step
Offst 5.00006000 MHz
245 Huto Man
dB
Freq Offset

Center 5.58@ 88 GHz
#Res BH 300 kHz

#YBW 918 kHz

Span 50 MHz B.0BE0AGEE Hz
#Sweep 500 ms (1061 ps)

Occupied Bandwidth

17.8874 MHz
Transmit Freq Error  -164.145 kHz
% dB Banduidth 24867 MHz*

Signal Track
Occ BH % Pwr OFf]
% dB

99.80 % (lfon
-26.80 dB
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% Agilent 19:36:59 Mar 8, 2612

26 dB Bandwidth Plot on 802.11a Channel 100 - Chain A+B(B)

R T |Freq/ChanneI

Center Freq

Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
547500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak T Stop Freq
Log o [ o 5.52560600 GHz
16
dB/ = = CF Step
Offst 5.00006000 MHz
245 Huto Man
dB
Freq Offset
Center 5.508 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
16.8761 MHz % dB -26.00 dB
Transmit Freq Error  -16.165 kHz
% ¢B Bandwidth 23.871 MHz*

26 dB Bandwidth Plot on 802.11a Channel 116 - Chain A

% Agilent 15:22:07 Mar 8§, 2612

R T |Freq/ChanneI

Center Freq

Ch Freq 5.58 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
5.50500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log po Py 5.60500000 GHz
16
dB/ = < CF Step
Offst 5.00000080 MHz
245 Huto Man
dB
Freq Offset
Center 5.566 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
17.6177 MHz % dB -26.00 dB
Transmit Freq Error  -131.842 kHz
% ¢B Bandwidth 33.195 MHz*
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% Agilent 15:24:07 Mar 8§, 2612

26 dB Bandwidth Plot on 802.11a Channel 116 - Chain B

R T |Freq/ChanneI

Center Freq

Ch Freq 5.58 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
StartFreq
5.50500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log o ° 5.60500000 GHz
16
dB/ e Bl CF Step
Offst 5.00006000 MHz
245 Huto Man
dB
Freq Offset
Center 5.566 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
17.3527 MHz % dB -26.00 dB
Transmit Freq Error  -151.679 kHz
% ¢B Bandwidth 25,548 MHz*

26 dB Bandwidth Plot on 802.11a Channel 116 - Chain A+B(A)

% Agilent 20:25:02 Mar 8§, 2612

R T |Freq/ChanneI

Center Freq

Ch Freq 5.58 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
5.50500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log po | ° 5.60500000 GHz
16
dB/ = =% CF Step
Offst 77 || 5.00080008 MHz
245 Huto Man
dB
Freq Offset
Center 5.566 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur 9900 7 [flon Off
17.1938 MHz % dB -26.00 dB
Transmit Freq Error  -164.854 kHz
% ¢B Bandwidth 25.185 MHz*
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% Agilent 28:23:14 Mar 8§, 2612

26 dB Bandwidth Plot on 802.11a Channel 116 - Chain A+B(B)

R T |Freq/ChanneI

Center Freq

Ch Freq 5.58 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
StartFreq
5.50500008 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log o ° 5.60500000 GHz
16
dB/ 7+ = CF Step
Offst T 5.00006000 MHz
245 Huto Man
dB
Freq Offset
Center 5.566 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
17.0374 MHz % dB -26.00 dB
Transmit Freq Error  -41.629 kHz
% ¢B Bandwidth 24,573 MHz*

26 dB Bandwidth Plot on 802.11a Channel 140 - Chain A

% Agilent 15:08:56 Mar 8§, 2612

R T |Freq/ChanneI

Center Freq

Ch Freq 5.7 GHz Trig Free 5760600000 GHz
Occupied Bandwidth | |
| StartFreq
5.67500088 GHz
Ref 28 dBm #Atten 26 dB
#Peak Stop Freq
Log o N 5.72500088 GHz
19
dB/ > < CF Step
Offst 5.6ee06088 MHz
VRN e | Man
dB
Freq Offset

Center 5.708 88 GHz

#Res BH 300 kHz #YBW 918 kHz

Span 50 MHz B.0BE0AGEE Hz
#Sweep 500 ms (1061 ps)

Occupied Bandwidth

17.1227 MHz
Transmit Freq Error  -232.194 kHz
% dB Banduidth 24.157 MHz*

Signal Track
Occ BH % Pwr 99.88 % Non OFf]
x dB -26.60 dB
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% Agilent 15:37:34 Mar 8§, 2612

26 dB Bandwidth Plot on 802.11a Channel 140 - Chain B
R T |Freq/ChanneI

Center Freq

Ch Freq 5.7 GHz Trig Free 5760600000 GHz
Occupied Bandwidth | |
| StartFreq
5.67500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log v o 5.72500000 GHz
16
dB/ = £ CF Step
Offst 5.00006000 MHz
245 [T Auto Man
dB
Freq Offset
Center 5.708 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
17.80763 MHz % dB -26.00 dB
Transmit Freq Error  -183.280 kHz
% ¢B Bandwidth 23.280 MHz*

26 dB Bandwidth Plot on 802.11a Channel 140 - Chain A+B(A)

. Agilent 20:18:59 Mar 8, 2612 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.7 GHz Trig Free 5760600000 GHz
Occupied Bandwidth | |
StartFreq
5.67500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log o > 572560600 GHz
16
dB/ CF Step
Offst 5.00006000 MHz
245 [T Putn Man
dB
Freq Offset
Center 5.708 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
17.1045 MHz % dB -26.00 dB

Transmit Freq Error  -182.974 kHz
% ¢B Bandwidth 23,893 MHz*
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26 dB Bandwidth Plot on 802.11a Channel 140 - Chain A+B(B)
% Agilent 28:12:19 Mar 8§, 2612

R T |Freq/ChanneI

Center Freq

Ch Freq 5.7 GHz Trig Free 5760600000 GHz
Occupied Bandwidth | |
StartFreq
5.67500000 GHz
Ref 28 dBm #Atten 20 dB
#Peak Stop Freq
Log pe > 5.72500000 GHz
16
dB/ > < CF Step
Offst 5.00006000 MHz
245 2 Huto Man
dB
Freq Offset
Center 5.708 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
16.9461 MHz % dB -26.00 dB
Transmit Freq Error  -35.413 kHz
% ¢B Bandwidth 23,543 MHz*
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Test Mode : Mode 7~12 Temperature : 23~25C
Test Engineer : [Hank Yu Relative Humidity : |50~53%
802.11n (BW 20MHz)
Frequenc 26dB Bandwidth (MHz)
Channel q y Pass/Fail
(MHz) SISO MIMO (2Tx)
Chain A Chain B |Chain A+B(A)|Chain A+B(B)
52 5260 25.956 26.064 25.959 25.474 N/A
60 5300 26.032 26.020 25.751 26.223 N/A
64 5320 29.950 27.748 30.632 30.648 N/A
100 5500 24.693 24.828 23.663 24.230 N/A
116 5580 44528 26.684 26.309 25.528 N/A
140 5700 24.947 24.767 23.068 24,229 N/A
26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 52
- Chain A
. Agilent 22:35:52 Jan 20, 2011 RL |Freq/ChanneI
[
Ch Freq  5.26 o Trig Fres || c sonier fred
Occupied Bandwidth | | i
StartFreq
523500000 GHz
Ref 20 dBm #Atten 30 dB
#Peak Stop Freq
Log o ! 528500000 GHz
19
dB/ e = CF Step
Offst P el | 506000006 MHz
21.8 Huto Man
dB
| Freq Offset
Center 5.266 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #UBH 910 kHz  #Sweep 500 ms (1001 pts)
- - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.3408 MHz x B -26.00 dB
Transmit Freq Error  -38.717 kHz
% dB Bandwidth 25.956 MHz¥
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26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 52

-Chain B
. Agilent 23:26:17 Jan 20, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.26 GHz Trig Free 556600000 GHz
Occupied Bandwidth | |
| StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 30 dB

#Peak Stop Freq
Log P ° 5.28560000 GHz

16
dB/ e & CF Step
Offst [ 5.00000080 MHz
21.8 Huto Man

dB
Freq Offset
Center 5.266 60 GHz Span 50 MHz || 000000000 Hz

#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.4144 MHz % dB -26.00 dB
Transmit Freq Error  17.983 kHz
% ¢B Bandwidth 26.864 MHz*

26 dB Bandwidth Plot on 802.11n (BW 20MHz) Channel 52 - Chain

A+B(A)
. Agilent 90:36:44 Jan 21, 2011 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.26 GHz Trig Free 556600000 GHz
Occupied Bandwidth | |
| StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log - ] N 5.28560600 GHz
16
dB/ CF Step
Offst 5.00006000 MHz
21.8 Huto Man
dB
Freq Offset
Center 5.266 60 GHz Span 50 MHz || 000000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.60 7 [llon 0ff
18.3281 MHz % dB -26.00 dB
Transmit Freq Error  -47.307 kHz
% ¢B Bandwidth 25.953 MHz*
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